FORD CAR PARTS

SECTION 160

Included in this index are the following major groups in the order shown below:;

FENDERS and Related Parts

HOOD and Related Parts

787

INDEX

SECTIONS 160 and 161 - FENDERS and RELATED PARTS

PART NAME NGUR,\%JEPR PART NAME Nﬁj‘ﬁg&
Apron (front fender) 16054 -5 Reinforcement (front fender apron & rad. support 16B048
Brace (fender apron & radiator support) 16D032 upper)
Brace (fender apron to cowl) 16298 Reinforcement (front fender apron & rad, support | 16B028-9
Brace (front fender apron to dash) 16A052-3 upper outer)
Brace {front fender to apron and radiator support) [ [6A023-4 [ Reinforcement (front fender apront to rad.support) | 16142
Brace (radiator support) 16152-3 Retainer (front fender lower front mou
Bracket (fender apron & radiator support brace) 16D024 Retainer (front fender lower rear moulding) 16A202
Bracket (fender apron to cowl top brace) 16D026 Retainer (front fender moulding) 16A076
Bracket (fender to pillar) 16C194-5 | Retainer (front fender side moulding rear) 16A029
Bracket (front fender rear reinforcement) 16C118-9 Seal (front apron shield) 16240
3racket (front fender to front fender apron) 16A204-5 Seal (front fender) 16A572
Cover (fender moulding access) 16C062 Seal (front fender apron to fender) 16A058
Extension (fender front) 16A168-0 | Seal (front fender splash shield) 16A582
Extension (fender apron & radiator support) 16C152-3 | Seal (front fender to bumper) 16304-5
Extension (fender rear splash shield-upper) 16B572-3 | Seal (front fender to cowl) 16126
Fender (front) 16005-6 Seal (front fender to front body pillar) 16246
Front end assy. 16000 Seal (radiator support to hood) 16A238
Member (front apron to cowl side) 16B034-5 | Shield assy.(crossmember to bumper splash) 16F550
Moulding (fender grille opening) 16D014-5 1} Shield assy. (crossmember to side rail splash) 16F552
Moulding (front fender) 16603-4 Shield (front fender splash) 16102-3
Moulding (front fender front) 16B124-5 | Shield (front splash) 16A573-4
. 16160-1 Shield (rear bumper splash) 186D556-7
Moulding (front fender-lower) 16C068-9 [ Shield (rear wheel splash) 16280-1
Moulding (front fender lower front) 16A092-3 | Spacer {fender to body pillar) 16A120
Moulding (front fender lower rear) 16A186-7 | Spacer (front fender front extension) 16B122
Moulding (front fender side) 16A128-9 | Snacer {front fender to cowl top) 16C094
Moulding (front fender side upper) 16036-7 Stud (front fender cowl top spacer) 16C092
Moulding {front fender upper) 16A190-1 | Support (radiafor & front apron) 16138
Moulding (front fender wheel opéning) 16038-9 Weatherstrip (front fender apron) 16170-1
Ornament (frt. fender) 16178-9 W/Strip {front fender apron to frame front) 168024
16228-9 Weatherstrip (front fender apron to frame-rear) 16254-5
Panel (front fender side finish) 16410-1 “Weatherstrip (front fender front splash shield) 16A566-7
Plate (fender apron to cowl top bracket) 16D028 W/Strip (front fender front splash shield upper) 16A577
Plate (front fender name) 16098 Weatherstrip (front fender rear splash shield) 16C566
Rail (front fender outside finigh) 16250-1 W/Strip (front fender rear splash shield inner) 16567
Reinforcement (apron & radiator support side) 16B200-1 | Weatherstrip (front fender splash shield) 16C558
Reinforcement (front end to body) 16B098-9 16554
Reinforcement (front end to dash) 16C166-7 | Weatherstrip (rear splash shield) 16C567
Weatherstrip (upper splash shield) 16CH52
SECTION 166 - HOOD and RELATED PARTS
Bar (hood front ornament) 16B774 Extension (hood inner panel)-front 16494
Bracket (hood latch confrol cable) 16930 Extension (hood latch lever) 16825
Bumper (fender to hood) 16758 Extension (hood latch release lever) 16B756
16763 Grille (hood front ornament) 16608
16769 16A758
Bumper (hood latch cam) 16993 Guide (hood latch spring) 16927
Bumper (hood latch release) 16B710 Hinge (hood) 16796-97
Cable assy. (hood catch control) 16916 Hood 16612
Cable assy. (hood latch remote control) 16917 Hook (hood auxiliary catch) 16892
Cap (hood front ornament center) 16609 Housing (hood front ornament) 16B782
Clamp (hood catch control cable) 16877 Hood latch (dowel or hook) 16929
Clip (hood support rod retaining)-center 16A876 Insulator (hood) 16738
Clip (hood support rod retaining)-outer 16A878 Tatch (hood) 16700-01
Emblem (hood)-front 16607 Letter (front) 16606
16637 _Lever (hood latch release) 16B708

Emblem (hood) see also Ornament




788 SECTION 160

FORD CAR PARTS

INDEX

SECTION 166 - HOOD and RELATED PARTS - continued

PART NAME N‘ifﬁg& PART NAME r'?l?MBER
Moulding (hood-front) 16958 Rod (nood latch control) 16742
Moulding (hood front)-lower ] 16856-57 Rod (hood support) 16826
Nut (hood latch dowel spring retaining) 16B750 Spring (hood auxiliary catch) 16897
Ornament assy. (hood top) 16850 Spring (hood hold down) 16789
"Ornament (hood top) 16762 Spring (hood latch) I
Pad (emblem) 16675 Spring (hood latch cam) 16767
Pad (hood rubber) 16740 Spring (hood latch release) 16B714
Plate (hood auxiliary catch striker) 16918 Spring (hoodlatch release lever) 16772
Plate (hood auxiliary catch striker plate) 16A908 Spring (hood latch trigger) 16921
Plate (hood hinge) 16795 Spring (hood support rod) 16832
Reinforcement (hood latch hook) 16960 Support (hood bumper to cowl top outer panel) 16A670
Retainer (hood front emblem) 16644 Support (hoodlatch control rod) 16B700
Retainer (hood front moulding) 16A746 Supnort (hood latch dowel) 16707
Retalner (hood sound absorber) 16B706 16728
YEAR | MODEL | DESCRIPTION |Qry.|  PART NUMBER
16000 FRONT END ASSY.
63 B | Does not include fenders, hood or grille | 1 | €352 16000-A
| I |
T8003-4 MOULDING - FRONT FENDER - (INCLUDES ATTACHING PARTS)
- A -
. [QTY.!  RIGHT HAND [qry.} LEFT HAND
61 |A(58E, 59C, 64F, 71H) 1 CIAB 16003-F 1 C1AB 16004-F
[A(58A, 64A) 1 CTAB 16003 [ CIAD 18003-D
A(54A, BZA, B34, B5A,TTE, TIF, 754, T6B] 1 C1AB 16003-E 1 C1AB 16004-E
62 IA(54, 62,65, 7T1iB-C-D, 75, 76) 1 C2AZ T16003-A 1 C2AZ 16004-A
63 A(54A, 62A,63,65,71B-C, 75, 76) 1 C3AZ 16003-B | 1 C3AZ 18004-B
64 IA(54B, 62B) 1 C4AZ 18003-A 1 C4AZ 18003-A
A(54A, 578, 624, B3B, T6A-Galaxie 500) Tncludes "Galaxie 500" 1 C4AZ 16003-E | 1 C4AZ 16004-E
name plate
A(T1IB-C) "Country Sedan™ T C3AZ 16003-F | 1 C4AZ 18004-F
A(57C, 63C, T6B) "Galaxie 500 XL" 1 C4AZ 16003-G | 1 C4AZ 18004-G
|A(54, 57,62, 63,71B-C, 76) TLower 1 C4AZ 16003-H | 1 C4AZ 16004-H
~ B -
62 1 C20Z 168003-A 1 C20Z 18004-X
63 E(MA, 62A, 71D) 1 C30Z 16003-A 1 C30Z 18003-A
64 (54A,62A,71ID) 1 C40Z 16003-A | 1 C30Z 16004-&
B(54B, 62B, 65, T1B) White 1 C30Z 16003-B | 1 C40Z 18004-B
Red 1 C40Z 16003-C 1 C40Z 16004-C
Black 1 C40Z 16003-D | 1 C40Z 16004-D
l |
- 8§ -
62 F Tower-incl. In mldg. 1 C38Z 18003-& | 1 TISZ 18003-A
kit (20000)
64 F Lower-incl, In mldg, 1 C45Z 16003-A | 1 C4SZ 16003-A
kit (21048) 1
- X -
61 X(except 66A) Front 1 CODB 16A092-B] 1 CODB 16A003-B
Lower 1 CODB 16A186-B CODB 16A187-B
Ubpe: 1 CODB 16A190-A| 1 D -
62 (except BBA] . 1 | C3DZ 16008-A | 1 %ozDBZ 1%%(1%%__2_
64 (54D, 62D, 664A,B, 7T1B, 71C) 51 5/8" Tong 1 C4DZ 16003-A | 1 C4DZ 18003-A
(54B, 62B, 63, 66H, 76) Lower-44" long 1 C4DZ 16003-B | 1 C4DZ 18004-B
Upper-44" long T | C4DZ 16004-B | 1 C4DZ 16003-B
83 F 54A 824, TID) Nut (moulding to [éndér)-No, 10-24 4 | 359806-58

|

(MM291A)

] |




FORD CAR PARTS

SECTION 160

789

YEAR | MODEL | DESCRIPTION lQrY. | PART NUMBER
16005-6  FENDER - FRONT - Drill holes as required
- A -
QTY. RIGHT HAND QTY. LEFT HAND
60 A | Less (16A168-9) 1 COAB 16005-K | 1 COAB 16006-K
81/62 |A | 1 C1AZ 16005-AE| 1 C1AZ 16006-AE
63 | 1 C3AZ 18005-A | 1 C3AZ '16006-A
64 A | 1 C4AZ '16005-A |1 | C4AZ 16008-A
- B -
62 B | 1 C20Z 16005-B | 1 | <C20Z 16006-B
83/64 : | T [ C30Z 16005-A | 1 | C30Z 16006-A
80 IS | 1 B85 16005-A | 1 |
61/62 8 1 CI15Z 16005-F 1 C15Z 16006-F
63 B 1 C3SZ 16005-A 1 C35Z 16006-A
64 3 n 1 C45Z 16005-A | 1 C45Z 16006-A
60/61 X 1 CODB  16005-AJ| 1 CODB 16006~-AJ
62/63 1 C2DZ T16005-C T C2DZ 16006-C
64/ ‘X 1 C4DZ 18005-B | 1 C4DZ 16006-B
\ !
YEAR | MODEL DESCRIPTION QTY. PART NUMBER
64 A Locknut (Tender thru suppt.to apronj-5/167-24 6 | 34393-57(M98)
64 1 Locknut(fender to radiator support) |2 f
64 X Locknut(fender to radiator & fender apron) 6
61/64 |S Locknut (front fender to front end) 2
63 |}A Flatwasher (Tender thru rad. suppt.to apron) - [ 2 | 4472Z-58(X19]
5/16" i 1
61/64 E( Fla{twasher (fender to body at cowl) ‘] 2
63 p B | Flatwasher (fender to body at rad. suppt. ) | 6 s
\ ! |
62/64 FBS | Screw (fender to body at suppt.)-5/16-24x7/8" | 4 § | 353483-S2(BB588)
62 | Screw (fender to brace) | 2
63 X | "Nut (fénder to bodv at rad. suppt.)-5/16"-24 | 6 | 33798-S8(M62)
63 Nut (fender thru fender extension & rad. suppt. | 2
to apron)
§9/6ALF( T I"Nut-1/4"-20 | 4 133795-S7(M49)
!
60/64 |A Bolt (fendéf to body at cowl)-5/16"-24x1 1/8"” i 4 | 353483-52(BB533)
80/64 |A Bolt (fender to hood hinge) 2 |
60/64 |’x4 . “Bolt {fendeér to body af radiafor sapport) ‘KR_'!WSM
60/64 Bolt (fender to body at cowl top panel bracket |AR
to apron)
60 /64 Bolt (fender to body at apron) 10
62/64 Bolt (fender to body at outer side member) 2
62/64 A Bolt (fender to apron) 6
63/64 |S Bolt (fender to body at side member & cowl) 4
63/64 S Bolt (fender to front end at rad. support & 14
hood opening)
63 S Bolt (fender to headlamp mtg. plate) 4
63/64 |A Bolt (fender to body at rocker panel) 2
63/64 |X Bolt (fender to body at cowl top) 2
64 B Bolt (fender to body at radiator support) 2
64 S Boit (fender thru 16C122 spacer to body) 4
64 X Bolt (fender to rad. & fender apron) 6
63 X Boit (hood bumper to body at apron) i 4
63 IX | Bolt (fender to body at apron) ! 6
61/64 |A - | Flatwasher (front fender topanel cowltop)-9/33" | 2 | %353372-8
1 l |
62/64 )B | Bolt (fender to apron)-5/16"-24 x 1" 112 20387-S8(B157)
62/64 B Bolt (fender to cowl panel) 2
63 Bolt (fender to body at support) 2
60/64 |A | Flat washer-5/16" AR 44725-58(X22)
64 Flatwasher (fender to rad. suppt. as shim) AR
63/64 E l Flatwasher (fender to floor side outer member) |AR

[

7




790

SECTION 160

FORD CAR PARTS

YEAR | MODEL | DESCRIPTION \QTY] PART NUMBER
16005-6 FENDER - FRONT - continued - Drill holes as reauired
0764 |A [ Nut-retainer (fdr.tobody at rocker panel¥16™24 2 @ 352197-S8(XX146)
63 B | Nut-retainer (fender to body at side member) 2
63 IA Nut-retainer (fender to body at rocker panel) K 2 |
60/64 A Retainer (fender to pillar) "2 DSA T650816-A
80 X Retainer (fender to pillar) 4
60,64 |X Flatwasher-1/2" AR | 44735-58(X32)
G0 X Plug-button-1. 50"dia. ~for access hole to fender| 2 352285-8 (PP5)
| bolt at floor side member | [
60 x ['Screw & washer (fender to body at radiator "4 #50880-58
| | support)-1/4"-20 x 5/8" [
BI/64 X Flat washer (fender 6 body)-3/8" AR !352081-8(XX143)
60/64 |A | Nut-retainer (fender to front fender to cowl top | 2 [ 359952-52(MM198
| | mounting bracket)-5/16"-24 :
80 A | Nut-retainer (fender to body at cowl) 2
60 \ Nut-retainer 14
61/64 S Nut-retainer (fender to body at cowl) 5/1624 2
' | Nut-retainer (fender to front end) 12
’ Nut-retainer (fender to headlamp mtg. plate) 4
61/64 6 |
62/64 Nut-retainer (fender front to cowl top mtg. brkt.} 2
61/64 (X Nut-retainer (fender to body at apron) 10
62,64 |B Nut-retainer (fender to apron & side member) 12
63/64 Nut-retainer(fender to body at support) 4 l
64 E Nut-retainer (fender toapron& side member assy)12 |
64 Nut-retainer (fender to body at rad. suppt.) P4
60/64 |A Nut (fender to body) -5/16"-24 AR | '354299-S2(MM156)
60,64 \x Nut (fender to fender brace or body) AR ]
61/64 (X Nut (fender to front bumper stone) } 6 ’
63/64 [B.S Nut (fender to body at pillar) 2 |
61/64 S ' Nu;-retai;er {fender to body at floor side ext.)-| 2 | 359218-S2(MM210)
5/16"-2 1
64 X Nut-retainer (fender to body at pillar) \ 2
61/64 S "C" washér 5/16"-Improvise AR “®3IT3I64T-88
62/64 }A,B T washer-5/18"-(fender 16 cowl banel)- AR 50722-58
| use 44725-58 ‘
62/64 [B “Lockwasher (fender to apron)-5/16" int. tooth 12 | 34906-S8(X98)
62/64 B Lockwasher (fender to cowl panel) 2 ‘
63 B Lockwasher (fender to body at support) " 2
64/ s ] Screw (fender-rear-to pillar)-No. 10-12x 1/2" | 2 42127-58(U248C)
64 B |Screw (fender to body at outer floor side | 2 | #353805-S52
| | member)-5/16"-24 x 1 3/8" |
64 B | RetaineT (fénder to outer I1oor side member to | 2 | 3ITIBIT-52°
| | body)-5/16"-24 | (MM2004)
63 A |"Screw (fender to body at rocker panel)- 2] “20467-ST(BI80)
| 5/16"-24x11/2" ,
63 A Tockwasher (fender to body at rocker panelr5/16"| 2 356309-87(XX299
63 A Screw (fendér to cowl)-5/16"-24 x 1 1/2" 2 *376739-S2
63 B Nut-retainer (fender to body at support)-5/16"-24| 2 *376865-52
| | |
1600145  MOULDING - FENDER GRILLE OPENING - Also refer to Group 8196-7
64 B | R.H. -includes attaching parts 1 C40Z 16D014-A
| L.H, 1 C40Z 16D015-A
16A023-4 BRACE - FRONT FENDER TO FRONT APRON and RADIATOR SUPPORT
-A-
61/64 A | R.H. ’ 1 Cl1AZ 16A023-A
| L. H. 1 ClAZ 16A024-A
62/64 B . R.H. 1 C20B 16A023-A
~ L.H. 1 \ C20B 16A024-A
- X -
80/61 X R.H. - Not replaced 1 *CODB 16A023-A
L.H. 1 CODB16A024-A
62/63 JH, 1 C3DZ 16A023-A
H 1

R
L.H,

C3DZ 16A024-A




FORD CAR PARTS SECTION 160 s

YEAR | MODEL I DESCRIPTION [QTv.|  PART NUMBER
16A023-4 BRACE - FRONT FENDER TO FRONT APRON and RADIATOR SUPPORT - continued
- X - :
64/ X I R.H. I |7 C4DZ 16AD23-A
, L.H 1 | 4Dz 16A024-A
60/64 |A,X [Bolt(brace to [dr. & rad. suppt.)5/16"-24 x3/4" | 4 | 353483-52(BB588)
63/64 B [ Bolt (brace to fender) |2 J
60 A | Nut retainer-5/16-24 | 2 | 359952-52(MM198)
6063 A.X | Nut-5/16-24 | 2 1354299-S2(MM156)
63/64 A, B X ["Locknut{brace tc fender & rad, suppl.)-5/167-24] 4  34393-87(M98)
63/64 B } Scréw & washer(brace to rad, suppt.)-5/18"-24 | 2 | 353483-52(BB588)
168024  WEATHER STRIP . FRONT FENDER APRON TO FRAME FRONT
61/63 |A [ Use BA-16254-C cut to 11, 84" long L1 *
| l
16D024 BRACKET - FENDER APRON & RADIATOR SUPPORT BRACE
64/ B | 1 C4SZ 16D024-A
i P
T6D026 BRACKET - FENDER APRON TO COWL TOP BRACE
64/  B(16) "R.H. | 2 . C4SZ 16D026-A
64/ |S(T6) |"Screw (brki. thru apron to plafe)-5/167-24x 1" | 4 | 20387-S§(B157)
64/ |5(76) | Lockwasher (brkt.thru apron to plate)-5/16" | 4 |34906-58(X98)
16B028-9 REINFORCEMENT - FRONT FENDER APRON & ROD SUPPORT UPPER OUTER ‘
61/63 |S R.H. 1 \ C18B 16B028-C
L.H. ‘ 1 | C1SZ 16B029-C
64/ 8 'R.H. 1 \ C4SZ 16B028-A
| L H. | 1 | 4S5z 16B029-A
| P
6D028  PLATE - FENDER APRON TO COWL TOP BRACKET
64/ [s(16) 5/16"-18 threaded holes | 2 | C4SZ 16D028-B
| , -
16A029 RETAINER - FRONT FENDER SIDE MOULDING - REAR - Refer to Group 16A076
l i | \
T6D032  BRACE - FENDER APRON & RADIATOR SUPPORT - Refer to Group 16152-3
i ! \ |
168034-5 MEMBER - FRONT APRON TO COWL SIDE
61/63 B IR, H -without holes "1 | C3Sz 16B034-A
\ L | 1 | C3SZ 16B035-A
64/ | \R H | T =~ C6SZ 16B034-A
| \L H. |1 | c6Sz 16B035-A
61/ ] | Screw(frt.fender apron to cowl side)- 4 | 350699-S(BB339)
| \ 1/2"-13 x 2 7/8" |
| | 1 \
16036-7 MOULDING - FRONT FENDER SIDE UPPER - Also refer to Group 16003-4
60 A 'R, H.-includes attaching parts | 1 ' COAB 16036-A
i i L.H.-includes attaching parts | 1 COAB 16037-A
61/63 S I'R.H. -includes attaching parts 1 i C1SB 16036-A
| L.H, -includes attaching parts 1 C1SB 16037-A
60 iA 1 Nut & washer (moulding to fender)-No. 10-24 ‘ AR ' 354397-5100
61/63 S | Moulding to fender | 2 1  (MM291)
61/63 W\S | Screw (moulding to fender)-No. 8-18 truss head 1‘ 2 J 376378-5101(UU97)
| i
16038-9 MOULDING - FRONT FENDER WHEEL OPENING - (INCLUDES ATTACHING PARTS)
62 'A(54A, 624, 65, T5A, T6) {RH. 1 . C2AZ 16038-A
| L.H, | 1 | C2AZ 16039-A
| \ ]
168048 REINFORCEMENT - FRONT APRON and RADIATOR SUPPORT UPPER
61/63 (S [ T | CTSZ T6BU48-C
64/ IS [ Has 3/8"-16"" tee nut | T | C4SZ 16B048-B
l [ [
T6A082-3 BRACE - FRONY FENDER APRON TO DASH
- B -
62/ B "R.H.& L.H. ] [ 72 {7 C20Z 16A052-A
1 ] |
- S -
61/5%°F R.H [T | CISZ 1BAD53-A

) |L.H. | 1 | c1sz 16A053-A

| | 1




792

SECTION 160

FORD CAR PARTS

~ YEAR | MODEL | DESCRIPTION Talv.| PART NUMBER
16A052-3 BRACE - FRONT FENDER APRON TO DASH - continved
60/63 [X(6 cyl.only) "Before 17217637 | K. H. T [ CODZ 18A052-C
"Before 1/21/63" | L. H. 1 CODZ 16A053-B
63/ |X(6 &8 cyl.)} “"From 1/21/63" [ R.H. 1 C3DZ 16A052-B
“From 1/21/63" l L.H. 1 C3DZ 16A053-B
|
62/ \L \ Bolt (brace to dash to underbody)-7/16"-14 x 1" | 2 | 20390-88(B102)
62/ B I"'Washer (brace to dash to underbody]-7/18" TMat | 2 | 44730-S8(X26)
82/ B ““Nut{brace to dash to underbody)-7/18™- 14 hex. Tock T B375018657-8(MM1738
6163 |8 'Nut-5/16"-18 7 [ 3439Z-STMY3]
61/63 8 \ Bolt (brace-fender apron to front end)- BAe-8xT" | 4 0386-S8(B53)
\ Bolt (brace-fender apron to dash panel) | 4
61/63 S Cockwasher (brace-Idr, apron to irt, end)-5/18" | 4 134906 -S8(X98)
Lockwasher (brace-fender apron to dash panel) 4
64 S Lockwasher (brace to dash panel) 2
64 L Lockwasher (brace to upper shock bracket) 3
64 5 Screw & washer(brace to upper shock bracket- | 1 ]377937-8
[ L.H.)-5/16"- 24 x 1 1/4" | (BB210B)
64 B J Boit(brace to dash panel)-5/16" - 24 x 1" |72 | 20387-S8(B157)
64 5 Bolt (brace to upper shock bracket) | 3 |
64 5 Locknut(brace to upper shock bracket)-5/16""-24| 4 34393-S7(M-98)
64 3 Nut-retainer(brace to dash pane)-5/16""-24 4 359952-S2(MM-199
63 |S Nut (brace to shock mtg. bracket)-5/16"-24 2 | 33798-38(MB2)
63 18 T.ockwasher (brace to shock mtg, brkt.)-5/16" 4 [44722-88(X19)
\ 1
\ l |
16084-5 _ APRON - FRONT FENDER
60 A R.H.-less weatherstrip £ 1 k *COAB 16054-C
| L.H. 1 KCOAZ 16055-A
61/ 62 (A TR.H.-less weatherstrip 1 CIA
| L H 1 \ ClAZ 16055-A
63 }A | R.H. -less weatherstrip 1 l C3AZ 16054-A
L ' L.H. 1 C3AZ 16055-A
64 T& [ R.H.-less weatherstrip T C4AZ 16054-A
| L.H. 1 | C4AZ 16055-A
| l
B -
82 "R, H.-includes front & rear apron sections & T T30Z 16054-A
r suspension housing
R, H. -front section only 1 C50Z 16054-B
L.H. -front section only 1 C20Z 16055-C
"63/64 P R.H. -Includes [ront & rear apron sections & 1 C307Z 16054-A
suspension housing
R.H.-frontsectiononly 1 C50Z 16054-B
L.H. -includes front & rear apron sections & 1 C30Z 16055-A
suspension housing
| L.H.-frontsection only-includedin C30Z 16055-A| 1 C50Z 16055-B
i T
-8 -
60 is [R. H. -less weatherstrip 1 *B8S 16054-B
| | L. H. -less weatherstrip 1 | *COSB 16055-A
o l
61/63 |S | R.H.-front T CISZ 16054-A
| L. H. -front | 1| C1SZ 16055-4
R. H, -rear-apron only-less (16795) plate 1 CI1SZ 16054-C
ll L. H. -rear-apron only-less (16795) plate 1 CI1SZ 16055-C
64 F | R.H. -front 1 C4SZ  16054-A
| L.H. -front 1 C4SZ 16055-A
R. H. -rear-apron only-less (16795) plate 1 C1SZ 16054-C
\ L. H, -rear-apron only-less (16795) plate 1 C18Z 16055-C
|




FORD CAR PARTS

SECTION 160

793

YEAR | MODEL | DESCRIPTION [aQry. | PART NUMBER

T 16054-5 APRON - FRONT FENDER - continved

X -

80/63 |X (6 cyl.) "Before 1/21/63" | R. H. -Includes apron (C2DZ 16054-A), side 1 ( C2DZ 16054-B
member & suspension housing

"Before 1/21/63" | R, H, -front section only-incl.in C2DZ 16054-B | 1 C2DZ 16054-A

63 X (6& 8 cyl.) "From 1/21/63" R.H.-includes apron (C3DZ 16054-D), side C3DZ 16054-E
member & suspension housing

"From 1/21/63" R, H, -front section only | 1 C3DZ 16054-D

60/63 | X L. H. -includes apron (C3DZ 16055-D), side 71| C3DZ 16055-E
member & suspension housing

L. H.-frt. section onlv-incl, in C3DZ 16055-E 1 C3DZ 16055-D

64 X R.H. -Irt, section-incl, in C4DZ 16054-C 1 C4DZ 16054-D

R. H. -Includes apron, s/member & susp. hsg. 1 C4DZ 16054-C

L. H. -frt. section only-incl. in C4DZ 16055-A ] 1 C4DZ 16055-B

L. H. -includes apron, s/member & susp. hsg. 11 C4DZ 16055-A

B0 Screw (apron to fender at wheel opening)- | 4 \353483-82(!35588)
r 5/16"-24 x 1 1/8" |

60/64 |A Screw (apron to body at dash to frame brace) 2

60 A Screw (apron to fender at hood opening) 8

60 A Screw (apron thru radiator support to fender) 8

64 A Screw (apron to fender along hood opening) 6

60/64 A Nut retainer -5/16"-24 AR ] 359952-52(MM198

680/64 | A Nut-5/16=24 2 | 354299-SAMM156)

60/64 | A | Flatwasher-5/16" 2 | 44725-88(x22)

83/64 IA | Screw (apron to fender at rear)-5/16"-24 x 7/8"] 2 | 353483-52(BB588)

- O FEN

80 A | Rubber -not supplied-improvise 2 *
16C062 COVER - TENDIR MOUIDING ACCESS

62/63 B | 35/8" x 5 1/8"-iniprovise 2 | *

T 16C088-9  MOULDING - FRONT FENDER LOWER - INCLUDES ATTACHING PARTS

62 ‘B (54B, 62B-C) R.H, 1 | C20B 16C068-A

L.H, 1 | C20B 16C069-A

63 B(54B. 62B, 65, T1B) - 74| C30Z 16C068-A

63 B(54B, 62B, 65, T1B) Nut (moulding to fender)-No. 10-24 | 8 |359606-S8
| | (MM291A)

—____16A076 RETAINER . FRONT FENDER MOULDING

- A -

60 |A | Front Tender-used w/COAB 16036-7-A mldgs, |2or4| COAB 16A076-J
A | Used with front or rear door mouldings [AR | COAB 16A076-7
|A Front fender-used with COAB 16036-7-A mIdgs.| AR | COAB 16A076-K
' Used with front or rear door mouldings JAR COAB 16A076-K

81 (58E, 59C, 64F, T1IH) Fender-used with C1AB 16003-4-F mldgs. | 2 C1AB 16A029-A

63 A(54A, 6824, 63,65,75,76) 'From 3/1/863" Fender-used w/C3AZ 16003-4-B-rear-for units | 2 C3AZ 16A076-C

Before 3/1/63 refer to Body Group 20884
(54A, 682A, 63, 65, 75, 76) | Fender-used w/C3AZ 16003-4-B (next to rear) 4 C3AZ 16A076-D
64 |A(54A,57,62A,63,7IB-C, 76) | Fender-used at each end & next to frt. of | 6 | C4Az 16A076-a
} C4AZ 16003-4-E, F, G

(544, 57, 62A,63,71B-C,76) | Fender-used in center of C4AZ 168003-4-E,F,G | 8 C4AZ 16A076-B

A(54B, 82B) { Fender-used with CJAZ 16003-A 2 | TIAZT6ADT6-T

A | Hood-used w/16858 moulding 10 | C4AZ 16A746-A

-B -

82 B (54B, 62B-C) T Front fenders 110 C20Z 16A076-A

| Quarter 2 C20Z 16A076-A

83 (544,624,71D) Fender-w/C30Z 16003-A, C30Z 16B124-5-A(rear) 6 C3MY 16A076-A

Quarter-used w/29038 (544, 62A), or AR C3MY 16A076-A
29A150 & 29066 (71D)
(54A, 62A, 71D) Used w/C30Z 16B124-5-A.at center |2 C30Z 18A076-A
B(54A, 62A,71D) Used w/C30Z 16B124-5-A-at [ront 2 C30Z 16A076-B
64 B(54A, 62A, 71D) Fender-used w/C40Z 16003-4-A 2 C40Z 16A076-A
Quarter 2 C40Z 16A0T6-A
(54B, 62B, 65, 71B) Fender-used w/C302Z 16003-4-B,C,D 12 C40Z 16A076-B
(71B) Tallgate-with upper moulding (420A18) 5 C202 18A07T8-A
-8 -
81/63 s Front fender-used with C15B 18038-7-A |2 | C18Z 18A076-A
Quarter panel-used with CISB 8320140-A [ 2 | Ci18Z 16A076-A
[




794

SECTION 160

FORD CAR PARTS

YEAR | MODEL | DESCRIPTION [ QTY. | PART NUMBER
16A076 RETAINER - FRONT FENDER MOULDING - continued
X -

61 [X(except 66A) Fender-ised wCODB 16A1867B mldg.-Iwr, rear | 2 | CODB 16A202-A

X(except 66A) Used w/fender mldg. 16A092-3-also quarter | AR CODB 16A22R-A
panel mouldings 29076-7, 29292-3 |

[K(except 664) Front fendérs 1 CZ0Z T6A0T6-A

X(except 66A) Front door Bor10l C20Z 16A076-A

o X(58A,T1A) Rear door 4org| C20Z 16A076-A

61 | X(except 66A) Quarter 12to18] C20Z16A076-A

64 K(54B,62B, 63,66H, 76) Fender-used w/C4DZ 16003-4-B [16 | C4DZ 16A076-A

Front door-used w/basic 20878-9, 20932-3 mldgs/ AR | C4DZ 16A076-A
Rear door-used w/basic 25536-7,25540-1 mldgs, |AR | C4DZ 16A076-A
[ Quarter-used w/basic 29038-9,29140-1 mldgs. AR | C4DZ 16A076-A
16A092-3 MOULDING - FRONT FENDEliLOWER FRONT - Refer to Group 16003-4
| | [
16€092 STUD - FRONT FENDER COWL TOP SPACER
62/64 B | 2 | C20Z 16C092-A
62/64 B | Ring-retaining (stud to fender)-1/4" |2 | 97497-52(Q5)
16CO094 SPACER - FRONT FENDER TO COWL TOP - Vulcanized Fiber (Improvise)
| | |
16098 PLATE - FRONT FENDER NAME - INCLUDES ATTACHING PARTS - Also refer to Groups 16228-9 & 50399
- A -

60 lA(SSA, 64A) "Fairlane 500" | 2 ] COAB 16098-F
IA(54A, 62A, T5A) "Galaxie” |2 COAB 16098-G
lA(76B) "Sunliner™ i1 CO0AB 16038-H

(634) "Starliner” 1 CO0AB 16098-J

61 |A(T1E, 71F) "Country Sedan” 2 CIAB 16098-A
IA(76B) "Sunliner” 2 CiAB 16098-B
[A(64A, 62A, 65A, T5A) "Galaxie” 2 C1AB 16098-C
IA(63A) "Starliner” 2 CTAB 16038-D
IA(58A, 64A) TFairlane 500" 2 CTAB 160938-E

62 A (54B, 62B) "Galaxie" 2 C2AB 16098-A

63 A(54B, 62B) "Galaxie” j C3AZ 18033-A
A(544A, 624, 63B, 65A, 754, T6A) D? H. -"Galaxie 5007 ! 1 C3AZ 16098-B

| L. H. -"Galaxie 500" | 1 | C3AZ 16099-B

(63C, 65B, 75C, 76B) R.H, -"Galaxie 500 XL" 1 C3AZ "18058-C

L. H. -""Galaxie 500XL" ] 1 C3AZ 16099-C

IA(4E, 62E) “"Ford 3007 | 2 C3AZ 16098-D

IA(T1B, 711C) "From 2/1/637 "Country Sedan-refer to Body Group 25622 for | 2 C3AZ 16098-E
units before 2/1/63 ] |

64 | A Refer to Group 16003-4 | i
| \ |

- B -

63/64 [B-Special (8 cyl. 289 4/B carb.) [ "High Performance™ 2 C30Z 16098-A"

64 B(54A, 62A, 71D) "Fairlane" 2 C40Z 16098-A
|B(54B’ 62B, 65, 71B) "Fairlane 500" 2 C40Z 16098-B

- S -

61/62 IS [""Thunderbird'-includes attaching parts-fender ) C18B 16098-A

60 |8 | Spare wheel carrier | 2 |

64 IS | "Thunderbird'-fender-refer to Bodv Group 25622 | ‘

- X -
80/61 [X(except 66) | "Falcon™-fenders "2 | C3D2 16098-A.
(66) ["Ranchero” ]2 C1DB 16098-C
1X (594, 1A, 78A) I "Falcon"-tailgate 1T C2DB 16098-A

62 IX(except 66A) "Falcon' -fenders [ 2 C2DB 16098-A
IX(66) ""Ranchero” |2 C1DB 16098-C
X (718, 71C) [""Squire” |71 | C2Dz 16098-B

63 X(71C-D) TFalcon" -fenders 2 C2DB 160398-A
X(71C-D) TSquire” 2 C2DZ 16098-B
X(54A, 594, 62A, TIA, 78 except 544, 62A with | "'Falcon-fenders T2 | C3DZ 16098-A
deluxe mouldings) [

X(54, 62, 63,76) TBefore 2/18/63" | "Falcon™-rear quarters-refer Body Group { 2 C3DZ 160%88-A
25622 for units from 2/18/63
(66) ""Ranchero” ["2 | C1DB 16098-C




FfORD CAR PARTS SECTION 161 795
YEAR | MODEL | DESCRIPTION QY. | PART NUMBER
16098 PLATE FRONT FENDER NAME - INCLUDES ATTACHING PARTS - continued -
Also refer to Groups 16228-9 & 50399
- X -
64  K(71Q) { "Squire” R C4DZ 16098-A
X(54A, 54D, 59, 62A, 62D, 71, 78) | "Falcon” 2 "C4DZ 16098-B
X(66) | "Ranchero” |2 | CiDB 16098-C
63/64 | X(Sprint) [ "Sprint™-4 studs 2~ T3DZ 18098-D
60/ 1A . Nut {name plate to fender)-1/8"-spring “AR  359464-S7(MM271)
60/ i 8
60 lA 58A, 64A) . Nut (name plate to fender)-1/8" sleeve 12 353577-S2(MM222)
60/62 Nut (name plate to fender) .8
Nut 1/8" sleeve 10
61/62 |A(58A,63A,64A,71E,71F, 76B) \‘ Nut(name plate to fender) ] 10
60 LA (54A, 62A, 63A, T5A, T6B) | Nut (name plate to fender)-1/8" sleeve 710 /37352883 MM2Z2T

\

61 (54A,62A,65A, 754) I Nut (plate to fender)-1/8" sleeve i 10 | 375890-S100
62 54B 62B) 10 (MM222A)
63 Nut (plate to fender) AR
64 54B 62B) | Nut (" Galaxie" to fender) 8
64 B | Nut(plate to fender) ‘AR
63 X(71C) | Nut ("Falcon Squire™ to fender) 116
63 K(MA 504, 62A, T1A,78) ‘L Nut ("Falcon" to fender) 8 ‘
63 (66) | Nut ("Ranchero” to fender) 8
64 IX(54A, 54D, 59A, 624, 62D, 66, 71, 78) Nut(plate to fender) 8
64 K Nut(plate to fender)-3/32" sleeve 8 . 378362-5102
| (MM228)
63/ |B Nut ("High Performance’ plate to fender)- | 2 | 375480-5102
3/16" sleeve | (MM222E)
63 [X(62B, T6A) Nut ("Falcon™ to fender)-1/8" 6  *376718-5100
\ i
16B098-9 REINFORCEMENT - FRONT END TO BODY - Also refer to Group 16C166-7
61/62 5 ) "Before 7/16/62 7| R.H.- From 7/1/62" Refer to Group 16C166-7 | 1 '~ C2SZ 16B098-A
'i \ |
16102-3 SHIELD - FRONT FENDER SPLASH
A -
81/ 62 & 'R.H. 1 | CIAZ 16102-A
\ [ L.H, | 1 C1AZ 16103-A
63 A " R.H. -includes weatherstrip [ C3AZ 16102-A
1 | L. H. -includes weatherstrip L1 | c3az 18103-A
- B -
62/64 P3 R H. -rear-steel-Tess (16A582) seal Ty C20Z 16102-A
! { L.H, -rear-steel-less (16A582) seal 1 C20Z 16103-A
.S -
60 ] ' R H. -less seal-front 1 7 B8SZ 16102-A
} 1. H. -less seal-front | 11 B8SZ 16103-A
s | R.H. -less seal-rear 1| B8S 16102-A
| | L.H. -less seal-rear 1 B8S 16103-A
61/63 TR.H. -less weatherstrip-front 1 T CISZ 16102-A
| L. H. -less weatherstrip-front 1 C1SZ 16103-A
R.H. -less weatherstrip-rear [ i €152 16102-B
L.H. -less weatherstrip-rear |1 ! €18z 16103-B
[s i R.H, -front T C4SZ 16102-A
L.H. -front i1 1 C4SZ 16103-A
‘ 1 R.H. -rear-less w/strip-has 5/16"-18 nut 1 ‘ C48Z 16102-E
\ | L.H.-rear-less w/strip -has 5,/16"-18 nut I 1 | C45Z 16103-E
- X -
80/63 |X(6 cyl.except 63,76) | R.H. -rear (large)-less (16A582) seal 1 1 C0DZ 16102-A
] l L.H. -rear (large)-less (16A582) seal 1 CODZ 16103-A
63 (except 63,76) 7| RVH. -redr Tower (small)-includes seal ~ T T C3DZ 16102-B
r | L. H, -rear lower (small)-includes seal i1 | C3DZ 16103B
\X(all 8 cyl. & model 63,76-6 cyl.) (R.H. -rear (large)-includes (16A582) seal 1 C3DZ 16102-A
i i L.H. _rear (large)-includes (16A582) seal 1 C3DZ 16103-A
64/ (6 cyl. except 63, 76) {"R. H. -steel-uses C4DZ 16A582-A seal (1 [ C4DZ 16102-A
L. H. -steel-uses C4DZ 16A582-A seal | 1 | C4DZ 16103-A
(all 8 ¢yl. & model 63,76-6 cyl.) R. H. -steel-uses C4DZ 16A582-B seal \ 1 ‘ C4DZ 16102-B
L. H. -steel-uses C4DZ 16A582-B seal | 1 | c4DZ_16103-B
|




79 SECTION 161

FORD CAR PARTS

YEAR | MODEL | DESCRIPTION [QTy. ] PART NUMBER
16102-3  SHIELD - FRONT FENDER SPLASH - continved
80 s [Screw (shield to front fender)-1/4"-20 x 1/2" [ 4 [51768-58(U373)
80 S Screw (shield to outer floor side member) 2
60 ls } Screw (shield to front fender apron) 1 2
60 E Screw (shield to body)-No. 14-10 x 5/8% 4 | 31498-S8(U253B)
64 A 1 Screw (front shield to fender) 6
61/62 Screw (frt. shield to apron) 4
60 s { Screw & washer (shieldtofender)-1/4"-20x1/2" | 4 w42817-58
60 Is Screw & washer (shield to apron) 6
60 s Nut & retainer (fender to apron)-1/4"-20 6 |357227-S(MM208)
61/62 A Locknut-5/16"-24 2 | 354200-S2(MM156)
61/ B 2 |
6043 X | Screw (shield to body at cowl-No. 14-10 x 5/8" | 710 | 31478-87(U350)
61/ E I Screw (rear shield to apron)-5/16"-24 x 1 1/8" | 2 |353483-S2(BB588)
64 | Screw (front shield to fender) 2
81/ B Nut retainer (rear shieldto fender lower)-5/16"-24] 2 | 359952-S2(MM198)
64 S Nut retainer(front shield to fender) 2
61/ B | Screw (Shield To s/member)-No. 14-10 x 3/4" 3 13743-S8{UZ55)
62/ B Screw (shield to s/member) )‘20:‘4
64 B Screw (rear shield to body at cowl) 6
64 S Screw (rear shield to lower dash panel) 6
63/ X(63,76) Screw (rear shield to body at cowl side) 4
64 X Screw (rear shield to body at cowl) 10
61/63 |S | "Bolt{front shield tofender apron)-5/16"-24x3/4"} 2 | 355208-S7(BB210)
81/ C ‘ Bolt (shield to apron) 2
61/ 8 Nut (rear shield to apron)-5/18"-24 lock 3 | 34393-87 (M98)
64 ' Nut (front shield to apron) 6
84 'S [ Clip (front shield to rad. suppt.) 6 | %372220-S3
64 i8 Bcrew {rear shield to fender)-5/16"-24 x 7/8" 2 [ 353483-S2({BB588)
64 S |"Bolt & retainer (front shield to apron)- 6 | *378130-52
\ | 5/16"-24 x 3/4"
|
16C18-9 BRACKEYT - FRONT FENDER REAR REINFORCEMENT .
63 X(63,76) |R.H. 1 C3DZ 16C118-A
| L. H. | 1 | C3DZ 16C119-A
|
16A120 SPACER - FENDER TO BODY PILLAR
60/ B, X | Sponge rubber-improvise-3/16"x1 3/8"x1 3/8" 2 *
|
168122 SPACER - FRONT FENDER FRONT EXTENSION
61/63 B [Tmprovise fromtire casing or inner tube [AR | »C1SB 16B122-A
| L |
168124-5 MOULDING - FRONT FENDER FRONT - Includes Attaching Parts
- A -
61 R. H. -above headlamp 1 C1AB 16B124-A
J L.H. f 1 C1AB 16B125-A
62 \A (T1A,T1E) ! R.H. -above headlamp ] 1 C2AB 16B124-B
L.H. 1 C2AB 16B125-B
]A (except T1A, T1E) R, H,-above headlamp 1 C2AZ 16B124-A
L.H, 1 C2AZ 16B125-A
81/62 A RNut & washer assy.-No, 10-24 4or8 | 904397-510U
\ ( (MM291)
\ i [
- B -
63 B(54A, 62A, T1D) R. H. -before (16003) moulding 1 C30Z 16B124-A
L.H. 1 C30Z 16B125-A
B(54B, 62B, 65, 71B) R.H. -before (16C068) moulding 1 C30Z 16B124-B
L.H. 1 C30Z 16B125-B
- X -
64 X (54B, 62B, 63,66, 76) | 'R, H.-before (16003-4) mouldings 1 C4aDZ 18B124-A
L.H, 1 C4DZ 16B125-A
|
16126 SEAL - FRONT FENDER TO COWL N .
64/ I'Neoprene-coated fiber glass-1" x 7" x 26 3/4" | 3 | C45Z 18126-X

N |




FORD CAR PARTS SECTION 161 i

YEAR MODEL ! DESCRIPTION TQTY.|  PART NUMBER
AT28- TFENDER SIDE - Includes Attaching Parts
60 |A(except 58F, 64H) R. H. -upper 1 COAB 16A128-G
! L., H, -upper 1 COAB 18A129-G
/A(58F, 64H) R. H. -upper 1 [~ COAB 16A128-F
| L. H. -upper 1 COAB 18A129-F
I Nut & washer -No. 10-24 2 | 354397-3100
\ (MM291)
- J |
‘TOISG SUPPORT - RADIATOR and FRONT FENDER APRON
A -
60 A 1 COAB 16138-C
61/62 |A 1 C2AB 16138-A
83 |A [ 1 C3AZ 16138-A
64 1A [ T | C4AZ 16138-A
l [ 1
- B - .
62 B Includes (13A088) brackets 1 1 | C20Z 16138-A
63/64 B I'1 |~ C30Z 16138-B
| L
P
61/63 [S | | 1 1 C1sZ 16138-A
64/ IS ! 1 | C6SZ 16138-A
- X -
60/61 X i 1" T77CiIDB 16138-E
62,63 [X(6 cyl.) "Before 1/23/63" 1 C3DZ 16138-A
63 X(6 & 8 cyl.) "From 1/23/63" 1 C3DZ 16138-B
64/ X i 1 C5DZ 16138-A
0/ A8 | Nut-3/8"-24 | AR | 34445-57-8(M80)
60/ IS 1 Screw (support to apron & radiator)- 1‘; 4 w 32924-S7(U344)
| | No. 10-12 x 1/2"
60/ A I"Bolt(supportto frame€)-1/2"-20% 3374 carriage | ‘T—\’stm
60/ |A 'Nut-1/2"-20-hex. lock 7T | 34449-S7(M85)
60/ |A | Nut-1/2"-20-push on spring | 1 B56080-S32(MM270)
60 X "Flat washer-.531"1. D. x1.75"0. D. x12"thick | 1 | 356606-S8(XX184)
51, A | Nut(support to aprony 5/16"-24 hex. lock 2 | 354209-S2(MM15§
61/ A Nut (support fo hood lock hook support) l 1
61/ X Nut(fender to front fender apron to radiator 2
‘ support) |
K VAR Y " Screw(support to apron)-5/167-24 x 11787 [AR 17353483-S2(BEB588)
61/ A ] Screw(support to hood lock hook support) J 1 J
62 B Nut retainer(attach radiator to support)- |4 1359952-52(MM198)
5/16" - 24
63/ A | Nut (support to apron)- 5/16-24 Tock Bor6 | 34393-S7(M98)
63 A-with A/C : Grommet (upper R, H. rad, suppt.}-3/4" 1 354713-5(RK35)
|
16142-3 REINFORCEMENT - FRONT FENDER APRON TO RADIATOR SUPPORT
61/ S | |1 | T Ccisz 16142-A
l | [
16152-3 BRACE - RADIATOR SUPPORT
- A -
61/62 A R.H. 1 C1AB 16152-B
L. H. 1 C1AB 16153-B
63 A R.H. 1 ‘ C4AZ 16152-A
i L.H. 1 ] C3AZ 16153-A
64 'R.H. ) 1 l C4AZ 16152-A
( L. H. 1 | C4AZ 16153-A
- S .
64 B { Center-5/16" -18 threads | T | C45Z 16D032-B
| L.H. -5/16"-24 threads | 1 | c4sz16153-a
63 1A Nut (brace to rad. suppt. }-5/16"-24 3 33798-S8(M62)
13V4 A Screw {supportthrufdr.toapron}-516™-24x118™ |AR | 353483-52(BB588)
63/ Screw (brace to fender) 2
63/ t: Screw (brace to radiator support) 3
64 S Screw (center brace to fender brkt.) 1
64 S Screw (L. H. brace to rad. suppt. reinf.) 1




798

SECTION 161

FORD CAR PARTS

YEAR\ MODEL | DESCRIPTION ]QTY{ PART NUMBER
16152-3 BRACE - RADIATOR SUPPORT - continved
61/ A I"Nut retainer-5/16"-24 AR | 359052-S2(MIM1I08)
64 S] | Nut retainer (center brace tofdr.brkt,)-5/16"-24 | 1
64 ) \ Nut retainer (L. H, brace to rad. suppt. reinf.) 1
64 A | Nut {brace to radiator support)-5/16-24 Tock 3 34393-57 (M-98)
64 S | Nut (center brace to radiator support) 1
64 S | Nut (L. H. brace to upper rad. suppt.) 1
64 | Flatwasher (center brace to rad. suppt.}-5/16" 1 44722-88(X19)
64 ) ‘1 Flatwasher (L. H. brace to upper rad, suppt.) 1
83 A | Flatwasher (brace to rad. suppt.) 3
16C152-3 EXTENSION - FRONT FENDER APRON and RADIATOR SUPPORT
64/ IS R.E 1 | C45Z 16C152-B
| | L, H. | 1 | €452 16C153-A
16160-1 MOULDING - FRONT FENDER FRONT
64 A ["R.H. -includes attaching parts ! C4AZ 16160-A
\ | L. H. -includes attaching parts | 1 H C4AZ 16161-A
16€166-7 REINFORCEMENT - FRONT END TO DASH - Also refer to Group 16B098-9
62/ 64 ﬁ "From 7/16/62" | R.H,-"Before 7/16/62" Refer toGroup 16B098-9| 1 " C28Z 16Ci66-A
| “From 7,/16/62" | L, H. 1 ‘ C25Z 16C167-A
T6A168-9 EXTENSION - FENDER FRONTY _
60 A [R.H.-front 1 COAB 16A168-A
L.H.-front ‘ 1 COAB 16A169-A
16170-1 WEATHERSTRIP - FRONT FEN_DFR APRON
60 }A 39 1727 Tong-cut to 16.94" for weatherstrip at 2 BBA T8I70-A
‘ quarter panel wheelhouse lower baffle
60 'A Cut to length for weatherstrip at front 2
Fender rear inner splash shield
B1/63 B 24 fong-cut to length ] BOMB 16170-B
61/84 5 N 2
61/63 A ’ 40, 50" Tong-cut from BSMB 16170-B 2 *C1AB 16170-A
64 A "R, H, -rubber-1 1/2" x 407 1 C4AZ 16170-A
1 L. H, -rubber-1 1/2" x 40" 1 C4AZ 16171-A
16178-9 ORNAMENT - FRONT FENDER - Also refer to Groun 16228-9
- A - QryY] RIGHT HAND [ QTY. LEFT HAND
60 A{except 58F, 64H) | 1 COAB 16178-B |£1 COAB 16173-B
61 A \ 1 CIAB 161I78-B |21 CIAEB 18179-B
62 A(54A, 624, 65, 7T1A-B-C-E, 754, 76) | 21 C2AZ 16178-B [/1 C2AZ 16173-B
63 [A(54A, 624, 63,65,71,75,76) \ 41 C3AZ 16178-A Al C3AZ 16179-A
64 A(54A,57,62A,63,71,76) ["Top A1 C4AZ T16178-A | Al CIAZ 16179-A
- B -
62 B | Top 1 C30Z 18178-A |Al C20Z 16179-A
63 B(54B, 62B, 65, 71B) ! AT C30Z 16178-A [A1l C302Z2 168178-A
64 B(54B, 62B, 65, 71B, 71E) . Top 41 C40Z  16178-A |41 C40Z 161I79-A
k 1
-~ s - ‘
80 3 | [E1 ] COSB_18I78-A JAT | COSB~ 16178-A&
- X -
60 X | Z1 CODB 16178-A |41 CODB 16179-A
61 X | A1 CiDB 16178-A (41 CIDB 16178-A
) (584, 504, 64, 71) | F1 | C2DZ 16178-A |1 C2PZ 18179-A
63 X(54B, 598, 62B-C, 63, 71B-C-D, 76) ; £1 C2DZ 18178-A (41 C2DZ 16179-A
YEAR MODEL | DESCRIPTION QTy. PART NUMBER
64 {B(54B, 628, 65, 71B) | Stud (ornament to fender)-10-24 x /8" 4 | *370498-S34
64 F(MB, 62B, 65, T1B) Nuf (ornament to fender)-No. 10-24 4 359606~S8
(MM291A)
Wm Nuf (ornament to fender)-No. 8-32 4 | 34052-S7(M155)
60/64 | A(544A, 64A) | Lockwasher (ornament to fender)-3/8" 4 | 34938-38(X85)
i "Nut & washer-No. 10-24 AT | 354307-
63 A, B 1 Nut (ornament to fender)-No. 10-24 4 (MM291)
63 X | Wut {6rnament fo feénder]-No. 10-24 7 [ 454479-STMM20IH
I
16A186-7 MOULDING - FRONT FENDER LOWER REAR - Refer to Group 16003-4 I
» l '
16A190-1 MOULDING - FRONT FENDER UPPER = Refer to Group 16003-4 | [
[
A Ilncludes attaching parts 7 Includes attaching parts & pad



FORD CAR PARTS

SECTION 161

799

YEAR | MODEL | DESCRIPTION TQTY. | PART NUMBER
168200-1 REINFORCEMENT - APRON and RADIATOR SUPPORT SIDE ‘
61/63 S RV H. | T | CI1SB 16B200-A
L.H. 1 | CiISB 16B201-A
64/ S R.H. 1 C4SZ 16B200-A
L.H, 1 C48SZ 16B201-A
16A202 - RETAINER - FRONT FENDER LOWER REAR MOULDING . Refer to Group 16A076
! |
| —
—T‘ﬁ'ﬁT‘WﬁT T FENDER APRON
63 a |2 | C3AZ 16A204-A
64 | R H, 1 C4AZ 16A204-A
TA \ L.H., 1 \ C4AZ 16A205-A
61/62 A Nut (front fender to apron)-5/16""-24 lock 2 | 34393-57(M98)
63 A Nut (bracket to apron)-lock ) ‘
61/63 Nut retainer 5/16-24 7 | 359952-SHMMI%%
64 \AA (Nut-retainer (bracket to fender) 2 ’
61/63 |A "Screw(brackettoapron)-5/167"-24x1 1/8" 2 | 353483-52(BB588)
64 la | Screw (bracket to fender) l 2 |
% A [ Bolt(bracket to fender)-5/T6- 24 x T" 7| 20387-S8(BI57)
63 |A i Lockwasher(brkt, tofender)-5/16" internal tooth | 2 | 349806-58(X98)
63 A | Screw (bracket to fender)-5/16"-24 x 7/8" |72 '353483-S2(BB588)
l | ]
16A226 RETAINER - FRONT FENDER LQW!R FRONT MOULDING - Refer to Group 16A076
i 1 —
16228-9 ORNAMENT - FRONT FENDER - Also refer to Groups 16098, 16178-9
62 A (8 cyl. 390) "390".R.H. & L. H. A2 C2AZ 16228-B
62/63 A (T1A-E) Ford crest-front Tender - A2 C2AZ 16228-A
62 IA (54A, 624, 65A) Ford crest-roof side a2
62/63 |A Special {4/B,6/B,8/B carb.) 7406 -fenders a2 CZAZ 16228-C
N Special (8/B carb, ) "'406'"-carburetor air cleaner cover-alsoincluded Al
in (6B068) kit
63/64 }A(a cyl. 390) "390"-R.H. & L.H, [AZ C3AZ 16228-A
|A Special (4/B,8/B carb.) 427 -fenders A2 C3AZ 16228-D
A Special (8/B carb. ) "'427"-carburetor air cleaner cover-also included (Al
in (9600) cleaner
64 IA 54B, 62B) I R.H, i 1 \ C4AZ 16228-D
1 | L.H, | 1 C4AZ 16229-B
(A (54E, 62E) Front-1. 16" wide-1 1/2" ctr. to ctr. of studs 52 C4AZ 16228-B
i ‘ Ctr.&rear-1, 16" wide-1 1/4" ctr.toctr. of studs‘&4 C4AZ 16228-C
- B -
82 HB(S cyl. 221) "-g" b2 | C20z 16228-A
B(8 cyl. 260) A\ "V-8 260" 182 | C20Z 16228-B
63 [B(85B) I" Simulated port hole-4 1/4" long 46 | C30Z 16228-A
|B (8 cyl.221) "y-g" 42 | C20Z 16228-A
B-Special (8 cyl. 289-4/B carb,) "289" -Silver A2 | C30Z 16228-B
|B (8 cyl. 260) "V-8 260" a2 | c20z 16228-B
64 B(8 cyl. 289-2/B carb.) 389" - Gold (42| C40Z 16228-A
(8 cyl.260) "'260" -painted area red |A2 } C40Z 16228-B
B-Special (8 cyl.289-4/B carb.) 1'289"-Silver A2 C30Z 16228-B
| | j
TS -
62/63 |S(T6B) [ Thunderbird on shield-front fender | 2 | C28Z 16228-A
(S(76B) Thunderbird on shield-tonneau cover 1 j
\ E
- X -
61 X (except 66A) [R.H. -Falcon emblem A1 | CIDB 16228-B
i | L. H, [A1 | C1DB 16229-B
82  |X (584, 594, 64A, T1A) | R.H. _Falcon emblem |21 | C2DZ 16228-B
| | L. H. (Al ! C2DZ 16229-B
X (62C, 64C) R.H. -grid w/spear point-22 1/8'" long Al C2DZ 16228-A
L.H. ja1 C2DZ 16229-A
X(8 cyl. 260) "'"V-8 260" lAg | C20Z 16228-B

A Includes attaching parts



800

SECTION 161

FORD CAR PARTS

VERR ]

MODEL | DESCR!PTION [QTYW PART NUMBER
16228-9 ORNAMENT - FRONT FENDER - continuved - Also refer to Group 16098, 16178-9
63 (54A, 594, 624, T1A) [R.H. -5 {/2" Falcon emblem [A1 |~ C3Dz 16228-A
|L.H. jal | C3DZ 16229-A
X(54A,B,82A,71B) R.H. -Falcon emblem and moulding-19" long a1 C3DZ 16228-B
L.H [Al & C3DZ 16229-B
X(54B, 62B-C, 83, 76-except 63C, 76B Sprint) Black spear LAy | C3DZ 16228-D
X(54B, 62B-C, 63, 76-except 63C, 76B Sprint) White spear ag | C3DZ 16228-E
{X(54B, 82B-C, 63, 76-except 63C, 76B Sprint) Red spear A2 1 C3DZ 16228-F
X(83C,76B-8 cyl. Sprint) Bright finish spear a2 | C3Dz 16228-H
X (8 cyl. 260) "v-8 260" a2 | C20Z 16228-B
8a V-8" |22 | C20Z 16228-A
(54B, 628, 63, 76) ’ R. H "Falcon" (a1 | C4DZ 16228-A
|al \ C4DZ 16229-A
(63C, 63D, 83E, 76B, 76D, T6E) ! "V 8"-w1th checkered background |A2 ! C4DZ 16228~B
| X (all-except Sprint) | 260" -painted area black |A2 | C4DZ 16228-C
|X (8 cyl. 260) | "V-8 260" (a2 | C20Z 16228-B
62 X(682C, 84C) 1 Screw (ornament to fender)-No, 10-24 x 7/16"- | 2 | *376211-8100
| improvise |
64 (63,76 Sprint) | Nut{ornament to fender)-3/32" sleeve |4 | 378362-5102
64 Wut (ornament to fender)-3/16" sleeve ’ 4 [375480-S102
83/ A Nut ("'380" or ''427" ornament toair cleaner) 1 \ (MM222E)
63/ A Nut ("'390'", "'406'" or ''427" ornament to fender) ‘\ 6
84 B Nut (ornament to fender) l4or
63 A(T1A,T1E) Nut (Ford crest to fender) 3 4
63 B Nut (""V-8" to fender) | 4
64 X Nut (""V-260"" ornament to fender)-3/16" sleeve | 2
64 X(544, 54D, 59A, 62A, 62D, 66, 71, 78) Nut ("'V-260" ornament to fender) l 2
64 X(54B, 62B, 83, 76) Nut (""V-8" ornament to fender) 2
84 |X(54B, 62B, 63, 76) Nut ("Falcon'' ornament to fender)-1/8" sleeve | 6 |375890-5100
63 S(76B) Nut (ornament to fender) P e | (MM2224)
64 A(54B, 62B) Nut (ornament to fender)-No. 10-24 8 [%372855-52
64 A(54E, 62E) Nut (ornament to fender)-self threading-1/4" 6 |371024-S7(MM286)
63 X(83C, 76B-8 cyl. Sprint) Nut ("V-8'" ornament to fender) 4 |#376718-S100
63 X Nut (""V-8" ornament to fender) 4 | *376559-8100
63 X(54B, 82B-C, 63, 78-exc. 63C, 76B-Sprint) Nut (spear ornament to fender)-No. 10-24 | 2 1370548-82(MM295)
63 X(59B, T1B) (544, 62A-w/deluxe mldgs. ) Nut (19" Falcon emblem to fender) 2
83 X(54A, 59A,62A,71A) Nut (5 1/2" Falcon emblem to fender) ‘ 2
63 X(59B, T1B) (54A, 62A-w/deluxe mldgs. ) Nut (19" Falcon emblem to fender)-3/16" self- | 6 |373503-S7
threading) 1 (MM285A)
63 X(54B, 62R-C, 63,76-exc. 63C,76B Sprint) Nut (spear ornament to fender) ] 10
83 X(54A,59A,62A,T1A) Nut (5 1/2" Falcon emblem to fender) ' 4
63 S(76B) Nut (ornament to tonneau cover) 3 380504-S100
\ ‘ (MM290G)
16A238 JSEAL - RADIATOR SUPFORT 7O HOOD
~ A .
30&62|A-with A/C 1 Rubbér-34" long-7 holées l T | " CUAB 16A238-A
63 A(8 cyl.)-with A/C | [ 1 ]
81 [A Tmprovise-cut one piece 347 Iong from i
62  |A-except A/C ' C1AB 17808-A (rubber) \ 1 1
63 |A(except 8 cyl. with A/C) | 1
84 | Rubber-35" long-9 holes | 1 | C4AZ 16A238-A
| i \
-8 -
64/ B{6 & 8 cyl. with A/C) 1 Rubber-45.20" long 1 | C40Z 16A238-A
| \
- S -
84/ _§ | Rubber-30, 12" Tong | T | T4SZ T6AZIE-A
| | ]
- X o )
0/82 X | Rubber-38 3/4™ Iong | 1~| CODB T6A238-B
63 KX Used on 6 cyl. models (except A/C) 1
84 X “Rubber-34.72" long 1 C4DZ 16A238-A
81/63 Screw (seal to radiator support)-No. 10-12x58" | 7 | 42134-S8(U249)
64 AS Screw (seal to radiator support) 9
64/ |B(6 & 8 cyl. with A/C) Screw (seal to radiator support) 7

A Includes attaching parts



FORD CAR PARTS SECTION 161 801
YEAR | MODEL | DESCRIPTION i QTY. PART _NUM
16240 SEAL - FRONT FENDER APRON SHIELD
63 lA Except 427 engine| R.H. -includes bracket & rubber seal | 1 | C3AZ 16240-8
! L.H. -includes bracket & rubber seal 1
83 A 437 engine | R, H. -includes brkt. & rubber seal 1 C4AZ 16240-A
64 A R, H, 1
64 A L. H, -includes brki. &rubber seal 1| C4AZ 16240-B
64/ A Screw (sealtolower apron)-No. 10-12 x 5/8" 186 142134-58(U249)
64 A Clip (seal to lower apron)-improvise 4 [%377926-82
64/ A “Washer(seal to lower apron)-1/4" flat 2 {44720-S8(X18)
16246 SEAL - FRONT FAINDER TO FRONT BODY PILLAR
80/84 Sponge rubber-1/4" thick-2 1/2"x 2 172" ) *
61/63 1[2 square-not supplied-improvise 2
84 |A(57) Rear door anti-rattle 2
| [
16250-1 RATIL - FRONT FENDER OUTSIDE FINISH
A -
ary. RTGHT HAND Q. LEFT HAND
80 IA(T1G) 1 CO0AZ 18250-A 1 CO0AZ 16251-A
61 A(T1G, T13) AT CIAZ 18250-B (Al CIAZ 1825T-B
82 IA(T1A, T1E) A1 C2AZ 16250-B Al C2AZ 16251-B
63 IA(T1A, T1E, TIG, T1H) Al C3AZ 16250-A A1 CSAZ 16251-A
64 IA(TIA, T1IE) A1 C4AZ 16250-A |Al C4AZ 16251-A
- B -
63 B{7T1E, 7iG) [ A1 | C30Z 16250-A JA1 | C30Z 16251-A
- X -
62 [R(715j Al C3DZ 16250-A |Al C3DZ 16251-A
63 X(71C, 71D) A1 a1
64/ X(71C) Al C5DZ 16250-A |Al C5DZ 16251-A
80 A(T1G) |"Cap (rall to fender) 121 358404-S(DD1)
61 A(T1G, 71J) Cap (rail to fender) 12
62/64 X Cap (rail to fender)-25/32" O. D. 22
63 A(T1A, T1E, T1G, T1H) Cap (rail to fender) 14
83 B(71E, 71G) | Cap (rail to fender) 14
60 (71G) Retainer (rail to fender) 12 | 358403-S2(GG54)
62/64 X Retainer (rail to fender front) 2
63 (71A, T1E, 711G, 71H) Retainer (rail to fender) 4
60 A(T1G) Screw (rail to fender)-No, 10-32x 1 I/4" 12 " »50584-58
60 [A(T1G) Fastener assy. 8 | PBIM 7750108-A
60 | A(T1G) | Fastener assy, 6 | BSAB 7150108-E
80 [A(T1G) Transfer (mahogany wood grain) AR | COAB T7120748-A
63 A(T1A, T1E, 71G, T1H) | Screw (rail to fender)-No,10 x 3/4" 4 *376382-5101
61 (711G) |[Fastener assy. 12 | C1AZ 71200B32-A
61 A(71G, T1J) Screw (rail to fender)-No, 10-32 x 1 1/4" 12 | 373702-87-8
62 A(71A, T1E) Screw (rail to fender) 10 (BB647L)
64/ A(T1A, T1E) Screw (rail to fender) 10
63 A(T1A, T1E, 711G, T1H) Screw (rail to fender) 10
62/64 X Screw (rail to fender) 20
63 (T1E, 71G) Screw (rail to fender) 14
82/64 Screw (rail o fender)-No, 12-1T x 7/8" pan 2 | #376169-5101
F head tapping-improvise
16254-5 WEATHERSTRIP - FRONT FENDER APRON TO FRAME - REAR
60 A, S Apron to frame-front AR BA 16254-C
61/62 A-except 6 cyl. Improvise fromtire carcass 1 *
63 (63, 75C) 1
16280-1 SHIELD - REAR WHEEL SPLASH
64 (86) R.H. 1 ’ C4DZ 16280-A
X(59, 66,71, 78) "Before 12/20/63" | L.H. 1 C4DZ 16281-A
X(56,66,71,79) "From 12/20/63" | L. H. 1 C4DZ 16281-B
61/64 X (59,66,71,178) Screw(shield to side member)-No.10- ord |42120-58(U248)
16 x 3/8" hex. head
61/64 | X(59,66,71,78) Screw (shieldtobracket)-No.10-12 x 1/2" hex.hd. {lor2| 42127-88(U248C
81/64 {X(SQ. 71,78) Screw (shieldtoloor pany No.10-12x 78 oval hd, | -
61/64 [X(66) Screw (shield to quarter panel) 2
61/64 tt(ss. 66,71, 78) Nut (shield to bracket}-No, 10-12 soring lor2 | 45188-S8({M141A}
61/64 (X(59,71,78) Nut (shield to floor pan) 1
681/64 [X(86) Nut (shield to quarter panel) 2

A Includes attaching parts



802 SECTION 161 FORD CAR PARTS

YEAR | MODEL | DESCRIFTION }QTY] PART _NUMBER
16298 BRACE - FENDER APRON TO COWL

84/  B(76) . T3 | C48Z 16298-A
64 5(76) Flatwasher (brkt. to dash brace)-3/8" 3 | %44728-58

64 S(76) “Nuf (brace to cowl top brkt,)-Tock-5/16"-24 2 34393-87(M98)

64 5(76) “Nut-retainer (brkt.to dash brace)-5/16"-24 2 358952-52(MM198)
64 S(76) Screw (brki. to dash brace)-5/167-24 x 1" 2 20387-S8(B157)
64 5(76) [ Lockwasher (brkt. fo dash bracey-5/16" | 2 34306-58(X98)

\ E

16304-5 SEAL -FRONT FENDER TO BUMPER

i L.H. -White-Paint to match

C30Z 16411-A

61/62 S [R.H.-Gray 1 | CISB 16304-A
- ‘ | L.H.-Gray | 1 | Ci1SB 16305-A
61/63 S iR.H.-Black '1 [ c1sB 16304-B
i | L. H. -Black 1 | CiSB 16305-B
61/63 |8 [“Screw(sealtofender)-No.10-12x 1/2" panhead |18 | 42127-57-8U248C)
16410-1 PANEL - FRONT FENDER SIDE FINISH
62 "A(b4A, 624, 65, T1B,C, 754, 76) iR.H. “Paint to match #i 1 ] C2AZ 16410-A
{ L, H, -Paint to match |1 C2AZ 16411-A
@54}3,6213-@ [ R.H. | 1| C20Z 16410-A
| | L.H. | 1 | C20Z 16411-A
63 B(54B, 62B, 654, T1B) | R.H. -White-Paint to match | T | Csoz 16410-A
1
1

|
]‘ C30Z 16410-B

|B(65B) | R.H. - White-Paint to match ]
: ' L.H. _White-Paint to match 1 1 |  C30Z 16411-B
62 ‘A(54A,624,65,71B, C,75A,76) | Screw (panel to fender)-No. 8-18x3/8truss hd. | 4 | 3763783101(TU9D
“16F550 _ SHIELD ASSY. - CROSSMEMBER TO BUMPER SPLASH -
63/64 |B(8 cyl.) | Includes steel shield & rubber insulator 1 | C40Z 16F550-A
63/64 |B(8 cyl.) I Screw (shield to frt, ¢/member)-5/16-18x1/2" 4 *39883-8

16C552 WEATHERSTRIP - UPPER SPLASH SHIELD - Imorovise

| [

16F552 SHIELD ASSY. - CROSSMEMBER TO SIDE RAIL SPLASH

%3 B (8 cyl.) |71 | C30Z 16F552-A
63 [B(8 cyl.) Bolt (shield o frt. s/member)-5/16"-14 x I” 1 30390-58(B102)
63 B(8 ¢cyl.) Tockwasher (shisld to fri, s/member)-7/16" | I 34808-S8(X67)
63 [B(8 cyl.) “5crew (shield to s/member & c/member)- [ 3 | %39883-8
| 5/16"-18 x 1/2" i
63 B(8 cyl.) TTatwasher (Shield to Irt, s/member)-7/18" 7T | 44730-58(X26}
l |
16554  WEATHERSTRIP - FRONT FENDER SPLASH SHIELD
63 |'S [Rubber-5.50" Tong-cut from CISB 16567-A |2 1[ *
| l
'\|60556-7 SHIELD - REAR BUMPER SPLASH
64/  |S(76) [ R.H. 71 | C4sz 16D556-A
| | L.H. | 1 | c4sz 16D557-A

]
16C558 WEATHERSTRIP ~ FRONT FENDER SPLASH SHIELD - Improvise

] |

16A566-7 WEATHERSTRIP - FRONT FENDER FRONT SPLASH SHIELD - Improvise

16C566 WEATHERSTRIP - FRONT FENDER  SPLASH SHIELD - Improvise

|
16567 WEATHERSTRIP - FRONT FENDER REAR SPLASH SHIELD INNER

61/ 3 j Rubber-9. 80" long-cut to 5 1/2" for 1964/66

2 CISB 16567-A

|
16C567  WEATHERSTRIP - REAR SPLASH SHIELD
64/ B I Cut t0 31, 25" from BoMB 16170-B

Y6A572 SEAL - FRONT FENDER

62/64 B [ Rubber-2, 35" wide T2 | C20Z 16A572-A

62/63 X [ Rubber-1.58" wide | 2 |7 C3DZ 16A572-A

64/, X | "Rubber |72 "T4DZ 16A5T2-A
16B572.3 EXTENSION - FRONT FENDER REAR SPLASH SHIELD - UPPER

62/ B R.H.-steel-less (16C558) weatherstrip [ 1 [ C20B 16B572-A
| | L.H.-steel-less (16C558) weatherstrip | 1 | C20B 16B573-A

61 % | "R, H. -steel-less (16C558) weatherstrip T1 CISB 16B572-A

1

‘ L. H. -steel-less (16C558) weatherstrip

C1SB 16B573-A

|
I |




FORD CAR PARTS SECTION 166 803
YEAR | MODEL | DESCRIPTION aTy.|  PART NUMBER
- EXTENSION - FRONT FENDER REAR SPLASH SHIELD - UPPER - continued
62/63 ?;36'572 3 Screw (extension to body)-No. 14-10 x 3/47 6 | 42143-58(U255)
61/64 Screw (ext.to apron)-5/167-24 f 2 f 353483-S2(BB58§
F | Screw (ext.to rear shield) 2
61/64 Nut-retainer (ext.to apron)-5/16"-24 [ 2 j 358052-S2(MM198)
gi/64 S T.OCKAUE (ext.to apron)-5/16" - 24 |73 | 354299-S2(MMI56)
61/64 8 Bolt (ext. to apron)-5/16"-24 x 3/4" | 2 | 355208-S7(BB210)
| l | |
16A573-4 SHIELD - FRONT SPLASH ‘
64 ‘A l R, H.-steel-Iéss (I6A568) & (1IEA56T) w/strip 1 | C3MY 16A573-A
| L.H. | 1 { C3MY 16A574-A
1 | |
16D576 DEFLECTOR KIT - MUD and STONE
60/ \A(T1),B(71),X(59,71,18) Black L1 | C4RZ 16D576-B
| White 1 | C4RZ 16D576-C

Consists of
2-C2RA 16D522-A

1-C3RA 16D554-A
1-C3RA 16D555-A

1-C2RA 16D556-A
or

1-C4RA 16D556-A

Hook

Reinforcement R.H.
Reinforcement L.H.

Shield R.H. (Black)

Shield R.H. (White)

1-C2RA 16D557-A Shield L.H. (Black)

12-33795-540

or 3-34661-S40

1-C4RA 16D557-A Shield L.H. (White)

12-34780-539

2-C2RA 16E576-A Clamp 12-44719-540
12-20344-540 1/4" Bolt 4-44722-5840
1-20346-58 5/16" Bolt 1-

1/4" Nut

5/16" Nut

1/4" Lockwasher
1/4" Flatwasher
5/16" Flatwasher
Instructions

16A577

WEATHERSTRIP - FRONT FENDER FRONT SPLASH SHIELD UPPER - Improvise

l

16A582-3 SEAL - FRONT FENDER SPLASH SHI

ELD - Also refer to Group 16102-3

62/64 B I"Reardire casingused w/C30Z 16102-3-A shields] 2 | C20Z 16A582-A
60/63 %X |l Rear l| 2 If CODB 16A582-A
64/ IX(6 cvl, -excent 63, 76) [ Rear-Uire casing-used with C4DZ 16102-3-A | 2 | C4DZ 16A582-4A
64/ |X(all 8 ¢cyl. & models 63, 76-6 cyl.) ["Rear-tire casing-used with C4DZ 16102-3-B | 2 | C4DZ 16A582-B

l | | l

16606 LETTER - FRONT _ (INCLUDES ATTACHING PARTS) - Also refer to Body Group 40282
A -

60 |A (except Galaxie) "F" ~hood 1| COAB 16606-A
“ i on 1 | COAB 16606-B
1 1 "R" 1t | COAB 16606-C
| "o 1 | COAB 16606-D
A(59C, E, T1E, F, H) "F'"' -tailgate 1 COAB 16606-A
gl 1 COAB 16606-B
"R" 1 COAB 16606-C
"'D" 1 COAB 16606-D
61 "F'' - hood 1 "ClAZ 16606-A
"o 1 ClAZ 16606-B
"R 1 ClAZ 16606-C
"D 1 C1AZ 16606-D
"F'" .spare wheel carrier 1 COAB 16606-A
"o 1 COAB 16606-B
"R" 1 COAB 16606-C
{"p" 1 COAB 16606-D
63 A | "F-hood U | C2DZ 16606-A
| "o [ 1] 2Dz 16606-B
] "R" 1 C2DZ 16606-C
"D 1 C2DZ 16606-D
A(54E, 62E) "F" - trunk lid 1 C2DZ 16606-A
| no " C2DZ 16606-B
} "R" 1 C2DZ 16606-C
_ "D 1 C2DZ 16606-D
64 ‘A F'"hood or tailgate 1 C4AZ 16606-A
l ol 1 C4AZ 16606-B
‘ "R 1 C4AZ 16606-C
"pr 1 C4AZ 16606-D




804 SECTION 166 FORD CAR PARTS
YEAR[ MODEL ] DESCRIPTION [QTY] PART NUMBER
16606 LETTER - FRONT - continved . (INCLUDES ATTACHING PARTS) -~ Also refer to Body Group 40282
- B -
63 B "F" - hood 1 C2DZ 16606-A
"o 1 C2DZ 16606-B
"R" 1 C2DZ 16606-C
"D" 1 C2DZ 16606-D
84 B "F"-"0"-"R"-"D"(hood)-refer body group 40282
- 8 -
84 ]s ] "T"-hood 1 C45Z 16606-A
"H" 1 C4SZ 16606-B
g 1 C48Z 16606-C
"N 1 C4SZ 16606-D
"D" 1 C4SZ 16606-E
vE" 1 C4SZ 16606-F
"R" 1 C48Z 16606-G
"y 1 C4SZ 16606-H
" 1 C4S8Z 16606-J
"R" 1 C48SZ 16606-G
D" 1 C4SZ 16606-E
- X -
60/61 1x "F" -hood(1-all models), tailgate(1-66 model onl: lorzl CODB 16606-A
i "o lor2 CODB 16606-B
"R" ior2 CODB 16606-C
i rp" lor2 CODB 16606-D
82/63 X "F'" -hood(1-all models), tallgate(1-66 model only)|1or2 C2DZ 16606-A
"o tor2 C2DZ 16606-B
s lor2{ C2DZ 16606-C
wpr lor2 C2DZ 16606-D
82/63 |X(54A,58A,59,62A,63C, 644,71, 768, 78) "F' -lower back panel or tailgate 1 C2DZ 16606-A
"A" -refer body group 40282
"L'" -refer body group 40282
"C" -refer body group 40282
""O" -lower back panel or tailgate 1 C2DZ ,16606-B
"N'" -refer body group 40282
X(54B, 62B, 62C, 63B, 64C, 76A) "F'" -lower back panel 1 C2DZ 16606-A
"U" -refer body group 40282
"T" -refer body group 40282
"U" -refer body group 40282
"R" -lower back panel 1 C2DZ 16606-C
"A" -refer body group 40282
84/ "F"-hood 1 C4DZ 16606-A
"o 1 C4DZ 16606-B
"R 1 C4DZ 16606-C
"D 1 C4DZ 16606-D
X(686, 78) | "F"-tailgate 1 C2DZ 16606-A
o 1 C2DZ 16606-B
"R" 1 C2DZ 16608-C
"D" 1 C2DZ 16606-D
B84 [X(54,59,82,63,71,76) "F-1ower back panel or tailgate 1 C4DZ 16606-A
"A"-refer body group 40282
"L"-refer body group 40282
"C"-refer body group 40282
"'O'" -lower back panel or tailgate 1 C4DZ 16606-B
""N"'-refer body group 40282
60/81 Nut & washer (letter to hood or tailgate)-1/8" [(AR | 370713-S100
‘A self threading (MM292)
80 A Nut (Ietter to trunk or tailgate)-1/8" sleeve AR | 353577-S2(MM222)
®A3 B X Nut {Tetfer to hood or tallgate)-1/8™ sleeve AR | 375890-S100 '
63 1A Nut (letter to hood or luggage compt. ) 8 (MM2224)
84 X (66, 78) Nut (letter to tailgate) 8
64/ (A Nut (letter to hood or tailgate)-3/32'" sleeve AR | 378362-S102
84 E,x Nut (letter to hood)g-Falcon, 22-Thunderbird |AR (MM228)
84 | (54. 59. 62. 63. 71.76) Nut (letter to luggage compt. panel or tailgate) 12




FORD CAR PARTS

SECTION 166

805

YEAR | MODEL [ DESCRIPTION IQTYI PART NUMBER
16607 EMBLEM - HOOD FRONT - Refer to Group 16637 N ] |
I'I6608 GRILLE - HOOD FRONT ORNAMENT - Refer to Group 16637 ' i
| i
16609 CAP - HOOD FRONTORNAMENT CENTER
] f 1] B85 16800-A
16612 HOOD
A -
80 |A "Less moulding holes 1 [ COAB_16612-P
61/62 A J 1 C2AZ 16612-B
63 N | 1 C3AZ 16612-A
64 la | |1 C4AZ 16612-A
- B -
62 B \ 1 |” C20Z 16612-B
§3/64 |B | |1 | C30Z 16612-A
-S -
80 5 [ 1 |~ COSB 166i2B
64/ F \Includes (T) C55Z 16929-A dowel & (1) 1 C45Z 16612-B
| . C5S8Z 186B750-A nut
T X -
8061 X 1 CODB 16612-D
62/63 X 1 C2DZ 16612-B
84/ Has (1) 1/27-13 clinchnut & (6) 5/16"-28 clinch nuts| 1 Cs5DZ 16612-A
60 (A Nut -5/16™ -24 | 4 | 354299-S2MM156)
80 AX i Screw & washer (hood to hinge)-5/16™-24x1 I/8"| 4 |"353483-S2{(BB588)
60 S Bumper assv. -used as bumper for hoodto cowl | 2 | 858953-S(CC18)
\ top - rubber !
16637 EMBLEM - HOOD FRONT
B0 A Emblem-refer to body group 405A86
\ Retainer-refer body group 405A86 for emblem Jal COAB 16644-B
62 ‘A Ford Crest- emblem | 1 C2A7 16607-A
! | Retainer-use w/C2AZ 16607-A emblem a1 | C2AB 16644-A
- B -
62 [B 1 “Ford" Al l’ C2°Z 16607'A
63 B(54B, 62B, 65, 71B) Al C30Z 16607-A
64 B(65B, T1E) al
- S .
©0 [S ‘ Grille -used w/COSB 16637-A [ 1 ] B35S 16808-A
! | Retainer-used w/B8S 16608-A A1 COSB  16637-A
61/63 S [ Lower-~plastic emblem-used with C1SZ 16644-A| 1 Ci1SB 16607-B
| | Retainer-use w/C1SB 16607-B emblem Al C18Z 16644-A
‘ Upper-grille-used w/C1SB 16637-B a1 C1SB 16A758-B
Retainer-used w/C18B 16A758-grille a1 Cl1SB 16637-B
64/ I8 | Emblem 1 C4SZ 16637-A
Front bar al C4SZ 16B774-A
‘ ~ Housing al C4SZ 16B782-A
- X -
62/63 |X T { |31 C2DZ 16607-A
60/63 1S | Lockwasher (emblem to hood)-No. 8 6 34938-58(X85)
B0 (s | Nut & washer (grille to retainer)-1/8" self- 3 1 §70713-5100
| threading ’ r (MM292)
60/ 63 |S [Screw (emblem to hood) No. 8-32 x 3/8" 6 [50507-8B(U151)
61/63 |S | Nut (erille to retainer)-3/16" 5 373503-87
63 S ] Nut (retainer to hood)-3/16" 3 (MM285A)
63 S | SCréw (emblem to hood]-No.8-32x 3/8" 10 *376507-88
64 ] | Nut (bar to housing)-1/8™ [ 4 [BT0T13-5100(MM292)
684 | Tocknut (housing to hood)-No, 10-24 4 | *55731-82
64 5 Screw (housing to hood)-No, 10-24'x 1/2™ 3 * 378679 -58
64 (658, TIE) | Nut {ornament to hood)-1,/4" 5 | 371024-S7(MM286)
!16644 RETAINER - HOOD FRONT EMBLEM - Refer to Group 16637
\
16A670 SUPPORT - HOOD BUMPER TO COWL YOP OUTER PANIEL I l
60/ X | | 2 | CODB 16A670-A
62 | 2
62 B,X | Screw (support to padtocowl top)-No.8-15x3/8" | 4 | 32921-S8(U334)

A Includes attaching parts



806

SECTION 166

FORD CAR PARTS

YEAR | MODEL w DESCRIPTION TQTY.|  PART NUMBER
16675 PAD - EMBLEM
G0 A [ Tmprovisefrom flat rubber-7. 56" long-. 62''wide-| 1 | *
| 35" thick 1
64, X i Hood-serviced only in C4DZ 16850-B T2 *
16700-1 LATCH - HOOD i
A -
60 A ; 1 COAB 16700-F
61 A ! 717 CIAB 16700-D
62 |A ! | T | C2AB 16700-A
63 A | | 1 | C3AZ 16700-B
64 A | 1 | C4AZ 16700-A
- B -
62 B 1 , 1 | C20Z 16700-B
63 'B 5 "1 | C30zZ 16700-A
64 B { 1 C40Z 16700-A
- S .
60 [s | Hood catch 2] B9AB 16700-A
61,63 IS 'R.H. J 1 j C2SZ 16700-A
| | L. H. 't | co2sz 16701-4
64/ S ' 1 C4SZ 16700-C
X
60/61 X 1 CIDB 16700-D
62 X 1 C2DZ 16700-A
63 X | 1T | C3DZ 16700-A
64/ X Has (3) 5/167-18 cage nuts T | C5DZ 16700-A
60 A Bolt (lock to panel-cowl top)-1/4"-28 x 1/2" 4 [20309-S8(B150)
60 s | Bolt (lock to panel-cowl top) I
60 5 (764) | Bolt (lock to body) lg |
60 S | Lockwasher-1/4" AR | 34805-58 (X62)
60 A | Lockwasher-1/4" bog
60 s Nut-1/4"-28 AR "33796-S7(M61)
80  |A [ Nut-1/4"-28 [ 4
60 A [ Screw {lock to hood) -1/4"-20x . 75" | 4 1371492-52(BB569)
61 A [ Bolt (Tock to hood)-5/16™-24 ¥ 17 hex. head 4 | 20387-S8(BI5T)
o | E
61 A | Lockwasher {Tock to hood)-internal tooth-5/16" | 4| "34906-58({X98)
62 A ] 13|
61/63 iS Screw (lock to upper reinf)-5/16'"-24 x 1 1/8" " 8 353483-52(BB588)
62/64 ‘x Screw (lock to support) ‘ 4
63/64 (A, B i Screw (lock to support & brace) |4 |
64 3 | Screw (lock to reinf. ) \‘ 3 !
63/64 A, B |"Nut retainer (lock to suppt. & brace)-6/16"-24 4 354926-S2MM197)
64 L | Nut retainer (lock to reinf.) ‘ 3 )
54 IX | Screw (Tock o Iock Suppt.)-5/16"-24 x 778" 3 ! 353483-S2(BB538)
168700 SUPPORT ASSY. - HOOD LATCH CONTROL ROD
63 B | ‘l 1 ‘? C3SZ 16B700-A
| |
168706 RETAINER - HOOD SOUND ABSORBER
6263 |B—With A/C (8 cyl. 221, 260) 2 [ C20Z 16B706-A
62,63 |B-with A/C (8 cyl. 221, 260) [ Screw (retainer tohood)-No. 10-14x5/8"panhead| 6 | 31478-S7(U350)
16707 SUPPORT - HOOD LATCH - Also Refer to Group 16728
- A -
60 A | T | *COAB 16707-B
61 @A "1 [ CIAB 16707-A
62 A 1 | C2AZ 18707-A
63 \A 1 C3AZ 16707-A
“BTg}K_ 1 C4AZ 16707-A
|
-8 -
63/64 | B | I C30Z 16707-A
l | |
- X -
62 /63 X{6 cyl.) "Before 1/21/63™ | 1T C2DZ 16707-A
63 [X(6 & 8 cyl.) "From 1/21/63" | [1 | C3Dz 16707B
64/ KX ; 1 |7 C4DZ 16707-B
|




FORD CAR PARTS SECTION 166

807

YEAR] MODEL DESCRIPTION [QTY{ PART NUMBER
16707 SUPPORT - HOOD LATCH - conhnucd - Also Refer to Group 16728
80/61 {A | Bolt (suppt.toapron& rad.suppt.)-5/16'-24 x 1 1/8" 2or3l 353483-52(BB588)
63/ A ! Bolt (support to radiator support& apron) 2 |
683/ X | Bolt (support to body at radiator support) 9 !
63 | Bolt (suppt. to No. 1 ¢/member) |1 ]
64 A | Nutretainer (supporttoapron& radiator)-516"-24) 2 [ 359952-82(MM198)
63/ B Screw (support to bodv)-5/16"-24 x 7/8" 2 | 353483-52(BB588)
B4 B X Nut{support to radiator support)5/16'"-24 Iock 2 | 34393-87(M98)
Rut retainer 5/16 -24 1 |359952-82(MM198)
Nut 5716 -24 2 | 354299-52MM156)
63 X "Nut {Suppt. t6 body at rad. suppt.)-5/167-24 2 33798-S8(M62)
63 A Nut (suppt. to rad. suppt.) f 2
63 X Flatwasher (suppt. to body at rad, suppt.)-5/16" | 2 44722-8S8(X19)
63 A \ Flatwasher (suppt. to rad. suppt.) ( 2 {
168708 LEVER ASSY. - HOOD LATCH RELEASE
63 IS |1 | C3SZ 16B708-A
63 E | Nut & retainer (Iever togrille)- 1/4™-20-improvise! 2 | %#376996-S2
16B710 BUMPER - HOOD LATCH RELEASE
63 S } ‘I 1 | C3SZ 16B710-A
168714 SPRING - HOOD LATCH RELEASE
63 S % 1 ‘] C3SZ 16B714-A
16728 SUPPORT - HOOD LATCH DOWEL - Also refer to Group 16707
60/62 |A |71 | C2YY 16728-A
| | Bolf (support to hood lock hook support)- ( 2 r 353483-52(BB588)
I 5/16"-24 x 1 1/8"
16738 INSULATOR - HOOD
63/6¢ |A | Fiber glass-44.78"x31.96"x3/4 -makes 3 pcs. | 1 | C3AZ 16738-A
62/63 |B [ Fiber glass-37.22" x37, 12" x3/4" -makes 4pcs.] 1 | C30Z 16738-A
61763 S lFSide-fiber glass-13.40"x42"x1"-makes 2 pcs. | 1 | CISZ 16738-B
84/ B | Side-fiber glass-36.80" x 3.80" x 1 | 2 |___C45Z 16738-B
64/ s N Center-fiber glass~33, 75" x 28.33" x 1,00 + 1 i C65Z 16738-A
61/63 | 1
61 g (64C) Fiber glass-36.92" x 36, 14" x I""-makes4pcs. | 1 C2DZ 16738-A
62 Pl
16740 PAD - HOOAD - RUBBER . (ON COWL)
60/ 62 1A [ 50. 36" long -straight side 1" long T C0AZ 16740-A
63/64 |A | 50. 36" long-straight side-1 1/4™ Iong | |[ C3AZ 16740-A
| |
- B -
62 B | 42, 48" long-includes 7 retainers |1 | C2DZ 16740-A
63/64 |B . [ 38" lone i 1 I c30Z 16740-A
61/ IS 50. 36" long 1 COAZ 16740-A
|
- X -
680/63 |X | 42. 48" long-includes 7 retainers \ 17| C2DZ 16740-A
64/ K | 45, 48" Iong-includes 9 refainers T | C4DZ 16740-A
60/61 [X Screw (pad and hood bumper to cowl top) - 73 1 32021-88(U334)
62 lB,X No. 8-15 x 3/8" |2 |
1 [ Lockwasher No. B | 24 | 34938-58(X85)
64 X | Screw (pad & pad suppt.to cowl)-No.8-18x3/4" | 4 | 376378-S101(UU9Y
16742 ROD - HOOD LATCH CONTROL
B1/62 S 1 CISZ 16743-C
63 5 |71 | c3sz 16742-A
16A746 RETAINER - HOOD FRONT MOULDING - Refer to Group 16A076 |
I l l
16747 BRACE - HOOD LATCH SUPPORT
- A -
85 A | 1 | C3AZ 16747-A
64 A ! | 1 | C4AZ 16747-A
B
83/64 B | 1 C30Z 16747-A




808

SECTION 166

FORD CAR PARTS

YEAR | MODEL ! DESCRIPTION [QTv.|  PART NUMBER
16747 BRACE - HOOD LATCH SUPPORT - continued
- X -
64/ X ! 1 C4DZ 16747-C
63/64 B "Screw (bracé to body)-5,/16-24 x 7/8" 1 | 353483-S2(BB588)
63,64 |B Nut-retainer (brace to body)-5/16"-24 |1 359952-52(MM198)
64 tx | Nut-retainer (brace to support) L2
6344 (A | Screw(brace to rad. suppt.)-5-16"-24 [ 1 | 353483-S2(BB588)
64 | Screw (brace to No.1 ¢/member) 1
64 e Screw (brace to support) 2
A | Nut(brace to rad. suppt.)-5/16""-24 lock 1 |{34393-87(M98)
‘168750 NUT - HOOD LATCH DOWEL SPRING RETAINING
63/64 A, B 1 1 C3AZ 16B750-A
il 1
64 S Use with C4SZ 16612-B hood 71 | C58Z 16B750-A
168756 EXTENSlON - HOOD.LATCH RELEASE I.EVER
64 A fmm T — T | C4AZ 16B756-A
64 A Stréw (extension to levér)-5/16-24 x 1/27 1 20311-58(B153)
64 A Lockwasher (extension to lever)-5/16" 1 34806-S7(X64)
76758 BUMPER - HOOD
- A -
60 A [ On Tender -wedge shape-11/27 Tong 4 COAB 16763-B
60/62 A(TI) | Rear seat back stop-stud w/iubber tip-3/8'"-24 3 ] B5A 16760-A
60/62 A ["To cowl top-stud w/rubber tip 1z ! BIA 18769-A
B1/62 "On fender-"J" shape-2" long | 4 | CIAB 18763-A
63 AT "Use with tailgate (40709) as over slambumper- | 2 | CIMB 16763-A
@ | "J" shape-2" long
63,64 |A '\ On fender-push-in type-3/4" wide \ 4 | C3AZ 16758-A
63/64 |A [ Onrad,suppt.brace-stud w/rubber tip-516"-24thrd] 2 | C20B 16763-A
-8 -
62 B | On fender-push-in type-1 3/8" wide- wedge 4 C20B 16758-A
62 /64 [B | Onrad.grille panel-stud whubber tip-5/16"-24thrd, 2 C20B 16763-A
63/ |B | On cowl-wedge shape-1 1/2" long 2 C30Z 16763-A
83, |B | "On fender-push-in type-1 1/8" wide-3/8"mtg.tip] 4 | C30Z 16758-A
- S -
60 s On hood-push-in type-1" wide-5/8" mig. tip 4 B7A 16758-A
60 S “Hood to cowl top-stud w/rubber tip-3/8"-24 2 B5A 16769-A
61/62 B ) "Before 5/22/62"| On fender-wedge shape-11/2" long 4 C15SB 16763-B
62/ 5 "From 5/22/62" | On fender-wedge shape-1 1/2" long 4 C28Z 16763-A
61/62 F (63A) T Luggage compt.door-stud whubber tip-38™-24 thrd 2 | C452 16763-A
81/ S Hood to radiator support reinforcement 2
64 13 i On fender -push-1n type-1 3/8™ wide-square 4 C4DZ 18758-A
| l [
- X -
60 [X(59A,78A) ["Fender to hood front-stud w/rubber tip-3/87-24 | 2 B5A 16769-A
60 \X (58A, 64A) ‘ Luggage compartment door 2
60/62 X - I"T'o cowl top-stud w/rubber tip 2 B9A 16769-A
60/64 ‘X l Hood front to radiator support 2 1
62/63 X | On fender-wedge shape-13/4" Tong |74 | C2DB 16763-A
60/61 |X | On hood-push-in type-1"" wide-5/8" mtg. tip 4 B7A 16758-A
61/63 |X(59.71,78) " Rear seat mounting-stud with rubber tip- 2 C4TZ 16758-B
| | 3/8"-24 thread
64 X(59, 71) Rear seat mounting 2
61/63 tx (54, 58, 62, 64, 76) Luggage compartment door 2
84/ |x [ On fender-push-in type-1 3/8" wide-square 4 C4DZ 16758-A
60 X Nut-5/16"-24 2 33923-8T(M32)
63/ |X Nut (bumper to radiator support) 2
81/62 A Nut (bumper to rad. suppt.brace-above brace) | 2
80 A, X [ Nut-retainer-5/16"-24 2 | 359952-52(MM198)
61/62 |A Locknut (bumper to rad, suppt, brace-below 2 34393-S7(M98)
| brace)-5/16"-24
82/63 P‘ ‘ Nut-retainer (Dumper to fender)-5/16"-24 359952 -S2 (MM 198)
BIA/I S ["Screw (bumper tofender)- No, mﬁ"—m_—tl—"{m
64 ﬁ | Screw (bumper to cowl) |
64 (71) \ Screw (bumper to quarter panel extension) [ 2 l
61/62 | Screw (bumper to fender) | 4 |




FORD CAR PARTS SECTION 166 809
YEAR | MODEL ] DESCRIPTION [QTY.| _ PART NUMBER
16758 BUMPER - HOOD - continued i
60/82 A | Screw {bumper to fender) No. 10 -12 x 1/27 |4 | 32924-87(U344)
81/ S Screw (bumper to fender) | 4 |
62 Screw (bumper to fender) J 4
83 A(71) Screw (bumper to quarter panel extension) | 2
83 B Screw (bumper to cowl top) l 2
63/ A . Nut (bumper to rad. suppt. brace-above brace)- | 2 | 33923-S8(M32)
5/16"-24
62/ b Nut(bumper to radiator grille opening panel) ‘ 2
63/ B Nut (bumper to radiator support) | 2
83/ A | Nut (bumper to rad. suppt. brace-below brace}- | 2 354299-S2(MM156
i 5/16"-24
62 X Nut-retainer (bumper to cowl top)-5/16""-24 2 354926-52(MM197)
82/ X Nut-retainer (bumper to body at radiator support)| 2
63 B Nut-retainer (bumper to radiator support bracket) 2
83/ S Nut {bumper to rad. suppt. reinf. }-3/8™ 24 Tock 2 351022S2MM138)
83 | Nut (bumper to door or seat) 2
64 (58, 71) | Nut (bumper to rear seat mtg.) 2
| | "Nut {bumper adjustment)-3/87-24 AR | 33925-S7(M33)
| I
16A758 GRILLE - HOOD FRONT ORNAMENT - Refer to Groap 16637
l [ |1
167 ORN ENT - H P
60 (A | Upper [ 1 |  COAB 16762-A
63 A Includes attaching screws 1 C3AZ 16762-A
) |
16763 BUMPER - HOOD - Refer to Group 16758
] I I I
| L
16767 SPRING - HOOD LATCH CAM
60 X | Coil type-3 coils-. 67" 1. D, 1 CODB 16767-B
l
16769 BUMPER - H - Refer to Group 16758
| ! ]
| [ [
16772 SPRING - HOOD LATCH LOCK RELEASE LEVER
63 A "From 10/18/62'"| Coll spring-hook at each end-2. T free length™ [ 1 | C3AZ 16772-A
64 (A | Coil spring-no hooks-1.3" free length |71 | C4AZ 16772-A
( l |
168774 BAR - HOOD FRONT ORNAMENT - Refer to Groun 16637 ‘
| l
60782 HOUSING - HOOD FRONT ORNAMENT . Refer to Group 16637
i [
16789 SPRING - HOOD HOLD DOWN
T A -
80 [ Circular-clock spring type | *CDAB 16783-B
61/64 A | Coil type-8" o/all Tength-1.28™ 0. D. ™ Ci1AZ 16789-B
|
- B -
62 B Coil type-6. 58" o/all length |2 |7 C20Z 16789-A
83/ B Coil type-5. 41" o/all length | 2 | C30Z 16789-A
P
-5 -
61/ & "Coil type-8 1/4" o/all length-2 1/8" O.D. 3" CISZ 16788-A
| l
X - ,
63 IX I Coil type-6.58""04ll length-used wAC3DZ 16796-7-A| 2 | C20Z 16789-A
84/ K [ Coiltype-5.41"0All length 2 | C30Z 16789-A
| | [
16795 PLATE - HOOD HINGE )
81/ Triangular-5/16" 2 | Ci52 18795-B
I




810

SECTION 166

FORD CAR PARTS

' Clip (hood support rod on apron) !
|

YEAR | MODEL i DESCRIPTION lQry. |  PART NUMBER
16796-7 HINGE - HOOD
- A -
60 A 'R, H. |1 [ COAB 16796-A
L o L. H | 1 | COAB 16797-A
61/64 A R.H. | 1 | C3AZ 16796-A
L.H. 1] C3AZ 16797-A
\ i |
- B -
62 B o R, H. |1 C20Z 16796-A
L.H. ! C20Z 16797-A
63, B o T ) R.H. 1 C30Z 16796-A
! L.H. 1 C30Z 16797-A
- S -
80 s | R.H 1 17 COSB 16796-A
! ‘1 L. H. i1 {‘ COSB 16797-A
61, B "R.H. T | T CISZ 16796-D
’ ‘L.H, | 1 | CISZ 16797-D
X -
60/63 X 'R, H-uses C20Z 16789-A spring 1 | C3DZ 16796-A
L. H.-uses C20Z 16789-A spring 1 C3DzZ 16797-A
64, X I 3 & |71 |7 C30Z 16796-A
‘ | L.H, 1 | C30Z 16797-A
] [
60 A \‘ Bolt (hinge to hood or to pillar and cowl side)- [4or8 L 353483-52(BB588)
5/16"-24 x 1 1/8" |
60, ‘X ‘ Bolt (hinge to hood or fender apron) “‘401'6
63/ CA ! Bolt (hinge to dash panel or fender) | 6 |
63 '8 | Bolt (hinge to hood or fender abron) 110 |
60 s i Screw (hinge to apron}-3/8"-16 x . 75" I 4 | 370608-52(BB579)
60 S | Screw (hingetorad.& apron suppt.)-3/8™-16 x2.31" 4 |%370609-52
60 S Pin - 5/16" x 4 1/4' clevis 2 [#74048-58
60 S o Pin -1/8" x 3/4" cotter 2 [ 72035-87(N51)
60 S T Bolt (hinge to hood 5/16""-18 x 3/4" 4| 20346-38(B50)
B0 s i Lockwasher -5/16" 4 *34941-S7
60 [S [ Flatwasher - 5/16" [ 4 [ 44725-58(X22)
62,63 |A i Screw & washer assy. (hinge to hood)-5/16"- f 4 } 377937-S(BB210B)
] ! 24 x 1" hex. head [
63/ I I Flatwasher-5/16"(hinee fo fender) [ 2 ®371493-58
64 ]A Screw &washer(hinge to hood)-5/16'"-24x1, 06" 4 372379-SABB591)
62/ |B Bolt (hingetohood or fender apron)-5/16"-24 x 1”[401‘6 20387-58(BI57)
64 X | Bolt(hinge to hood or fender apron) | 10}
682, B - I'Lockwasher (Rifigé o hood on apron)-5/16" Zor6 | 34906-58(X98)
i internal tooth
64 }x ‘ Lockwasher(hinge to hood or fender apron) 10
63 3 - | Nut-retainer (hinge to hood)-5,/16"-24 4 | 357552-52(MM199)
64 S “I"Nut-retainer(hinge to hood)-5/16"-24 4 W376757-52
64 s T ""Screw &washer(hinge to apron)-5/16"-24x1,06" | 6 W377997-S2
64 s - — \"§crew &washer({hinge to hood)-5/16"-24x. 88" | 4 | 353483-S2(BB588)
| | |
16825 EXTENSION - HOOD LATCH LEVER
61/63 B i 1 j CISB 16825-A
i ‘.Screw (extension to control rod)-No. 10- 1 *42727-87
| | 32x3/8" [
I | I
16826 ROD - HOOD SUPPORT
60/61 B | 36 3/4" Tong-cut 1/4" from upper end ifrequired 1 | CODB 16826-A
62/63 |X [ Uesed with non-counterbalance hood hinges 1 ] C2DZ 16826-A
60/63 [X ) I Cotter pin (hood support to frt.fender)- T | 72015-5(N40)
t [ 1/16" x 3/4" |
60/63 X Flatwasher (hood support to frt. fender) 5/16" 2 | 44722-58(X19)
Flatwasher (hood support to body) 2
60/63 X Pin (hood support to body at support-front 1 72016-57(N44)
i fender & radiator)-3/32'" x 5/8" ;
60/63 |X-with A/C I Clip (replaces 352076-S32-used to secure hood | 1 | 352999-832(GG17)
| support rod on apron)
62/63" X 1 2976-532

| 35
| (GG208A)




SECTION

FORD CAR PARTS

166

811

YEAR | MODEL ] DESCRIPTION TQTY. | PART NUMBER
16832 SPRING - HOOD SUPPORT ROD
60/63 X 1] 8A 16832
1 | Cotter pin-1/16" x 3/4" | 1 172015-3(N40)
| | Flat washer-5/16" | 2 144722-s8(X19)
l [ |
16850 ORNAMENT ASSY. - HOOD TOP - Also refer to Group 16851
- A -
64 A | "1 | C4AZ 16850-A
| | | |
- x -
64/ [X(54B-D, 62B-D, 63B-C, 71B-C, 76A-B) [ 71 | C4Dz 16850-B
64 X(598B, 63) | 1
684 A Nut {ornament t6 hood)-No, 10-24 | 2 [ 45243-S8(M178)
64 K(54B-D, 59B, 62B-C-D, 63, 71B-C-D, 16) | Nut (ornament to hood) 12
| _ ] |
16856-7 MOULDING - HOOD FRONT LOWER - Includes Attaching Parts
- A -
60 A R. H. outer 1 COAB 16856-B
| L. H, outer 1 COAB 16857-B
la | Center 1 COAB 16958-A
61 A | 1 C1AB 16856-A
62 A [ 1 C2AB 16856-A
64 A 1 1 C4AZ 16856-A
! | I
- B -
64 B | [T | T40Z 16856-A
l | ] I
S -
61/83 F R.H. 1 CISB 16856-A
; L.H. 1 CISB 16857-A
“ | center 1 C1SZ 16958-A
80 N | Screw (outer mouldings tohood)}-No, 10-12x1/2™ | 4 [ 32924-S7(U344)
60 A Nut-No. 10-24 AR |A5243-S8(M178)
61/63 8 Screw (moulding hood front outer to hood welded) 8 | 40905-87(U258)
\ | No.10-24x3/8"
64 Nut (moulding to hood)-No. 10-24 6 | 45243-58(M178)
64 A Nut (moulding to hoodj-No. 10-24 AR | 377633-87
| | (MM115F)
16A876 CLIP - HOOD SUPPORT ROD RETAINING - CENTER
62/63 X s "1 | C2DB 16A876-A
l l |
6877 CLAMP - HOOD CATCH CONTROL CABLE
60/62 k& | Tor3 16H 16877-B
64 IA(289-A/C), B(260-A/C), X(144, 170) | With fast idle control 1
| | Screw (hood catch control clamp to cable)- |"AR | 89735-S18(U403)
\ | No.12-28 x 1/4" | |
16A878 CLIP - HOOD SUPPORT ROD RETAINING - OUTER
62/63 X | ~ |1 | C2DB 16AB78-A
t E |
16892 “HOOK - mzon AUXILIARY CATCH
62 |A 1 C2AB 16892-A
63/64 | A 1 C3AZ 16892-A
| | I
- B-
62 B - [ 1 [~ Ca207 16852-A
63/64 |B i 11 | €30z 16892-A
[ | | I
.S -
61/63 5 | T [ CiSB 16892-B
64/ B "1 | C45Z 16892-A

I




812

SECTION 166

FORD CAR PARTS

YEAR | MODEL 1 DESCRIPTION [QTV.| PART NUMBER
16892 HOOK - HOOD AUXILIARY CATCH - continued
- X =
62763 X T 1 [ C3Dz 16863-A
62 \IA [ Lockwasher (hook to hood)-internal tooth-5/16""{ 1 | 34806-S8(X98)
62 B 2
62 Bolt (hook to hood)-5/16"-24 x 1" hex. head 1 | 20387-58(B157)
62 YI: ‘ 2
62/63 X Screw (hook to hood)-5/16"7-24 x 1 1/8" 2 353483-S2(BB588)
63/84 |A,B ) 2
63/ \S Screw (hook to hood) | 2
| | |1
16897 SPRING - HOOD AUXILIARY CATCH
64/ X ! 2 | C4DZ 16897-A
|
16A908 PLATE - HOOD AUXILIARY CATCH STRIKER PLATE
62/63 P( 1 C2DB 16A908-A
|
| \ N
16916 CABLE ASSY.- HOOD CATCH CONTROL
60 s [ 23.25" core-18, 50'" housing 1 BAK 18918-A
61/62 S 71, 50" core-67, 25" housing 1 C1SB 16916-E
60/62 A Lockwasher-3/8" 34920-S7
60/62 |S Set screw-No. 12-28 pointed 2 | 89735-818(U403)
60/62 [S Clip (cable to bellcrank mounting bracket) 2 | 378897-57-8
¥ (GG162A)
60 IS Grommet (cable thru cowl side pillar) 1 | 353789-S(KKS)
61/62 is Clip (cable-hood catch to apron-front fender) 1 | 358360-532
(GG143)
Clip (cable-hood catch to mounting on body-L.H.)| 2
61/62 [S ['Screw (clip to apron)-No, 14-14 x 1/2" | 2 |31497-88(U254)
gs;»/ﬁagﬂ]s l[ Grommet (cable-hood catch thru dash panel) | 1 l 353630-S(KK25)
i
16917 CABLE ASSY.-HOOD LATCH REMOTE CONTROL
60 1s 1 B8S 18%17-A
I Clip (hood catch control cable) 1T 1 352074-S1060
\ (GG170)
| Screw (cable to control)-No, 12-28-headless set| 1 | 89735-518(U403)
16918 PLATE - HOOD AUXILIARY CATCH STRIKER
81/63 |8 I | 1 1 C1SB 16918-B
63 _|X | |1 | C3DZ 16918-A
64/ |X | | 1 | c4DZ 16918-B
60 Ix [ Bolt {plate to radlator support)-5/16"-24 x 7/8" | 2 | 353483-S2(RB588)
60 3 | Bolt (plate to fender)- 1/4"-20 x 1/2" 20308-S7(B$0)
60 IS | Nut -1/4"-20 2 | 20308-S7-8(B40)
62/63 K Screw (plate to support & rad.)-5/16"-24x1 1/8" 2 | 353483-52(BB588)
62/63 S Screw (plate to rad. suppt. upper reinf.) 3
\
16921 SPRING - HOOD LATCH TRIGGER
60 is Coil type with curved ends 1 BBA 18921-}
|
64 la Coll type with straight ends 1 TIAZ 16021-A
| |
16925 SPRING - HOOD LATCH - (Coil Type - Flat Ends)
60/62 |A | Tapered sides-1.1/4" free length 1] B5S 16925-A
83/64 |A I Straight sides-3. 44" free length "1 | C3AZ 168925-A
62 lB l Tapered sides-1 3/4" free length 1 C1SB 16925-A
63/64 B Stralght sides-3.44" free length 1 C3AZ 16925-A
|
81/63 S Tapered sides-1 3/4" free length 2 CI1SB 16925-A
64/ B | Straight sides-3. 44" free length 1 C3AZ 16925-A
I
62/63 X Stralght sides-2.58™ free length 1} C2DZ 16925-A
61/ B | Flatwasher 1/2" |2 [44735-88(%32)

\

I |




FORD CAR PARTS SECTION 166 813
YEAR | MODEL DESCRIPTION [QTY.| PART NUMBER
1692 GUIDE - HOODLATCH SPRING
60/62 |A 1 | COAB 16927-A
62 B 1
61/63 |S 2
|
63/64 |A,B 1 C2DZ 16927-A
62/63 |X 1
84/ s 1
I|
16929 LATCH - HOOD DOWEL OR HOOK TYPE
- A -
60/62 |A Dowel type(1/2"-20)-1. 45"threaded, 2. 75" length | 1 | B5S 16929-A
63/64 A Dowel type (1/2"-20)-2"threaded-4" length |1 | C20Z 16929-A
| |
- B -
62 B [ Dowel type (1/2-20)-2" threaded, 4 length | 1T |~ C20Z T6929-A
63/64 | B | Doweltype(1/2"-20)-1. 60" threaded, 4. 20" length| 1 | C30Z 16929-A
l I [
s -
61/63 B | Dowel type (1/2"-20)-2.26" threaded, 3.60" lengthl 2 | CISB 16928-A
64 'S Dowel type (1/27-20)-2" threaded, 4" length 1| C20Z 16929-A
Use with C4SZ 16612-B hood 1 |  C58Z 16929-A
- X -
6061 |[X(except A/C) I Hook type | 1| CODB 16928-B
| ]
| I
62/63 | X Dowel type (1/2'7-20)- 1.57" threaded, 3.60' length| 1 | C2DB 16929-A
|
64 X "Before 4/1/64" Dowel type(1/2"'-20)-1, 74" threaded, 4. 92" length | 1 C4DZ 16929-A
84/ X "From 4/1/64" Dowel type (1/2"-13)-1.74"threaded,4.92 " length | 1 C5ZZ 16929-A
| i1
60/62 IA'S Nut {dowel to support)-1/27-20 jam ’10:*2 | 33943-58(M36)
62/ \X, B Nut (dowel to hood) 1
63/ A Nut (dowel to hood) ' 1 '
63 B Nut (dowel to hood inner panel at lock) \ 2 f
60/ 1A,S | Lockwasher-1/2" [ lor2 34809-S8(X68)
Washer-square-1/2" 2 [%358681-S8
I
60 X Bolt(hook torad.grille ctr.suppt)-5/16"-24x 1 1/8'"7 2 353483-S2(BB588)
62/ |X Washer (dowel to hood)-1/2" flat 1 | 44735-58(X32)
62/ 2
63 A Washer (dowel to hood) 1
| | i
| | ]
16930 BRACKET - HOOD LATCH CONTROL CABLE
60 S I 71 [ B8S 16930-A
60 1S Screw (bracket to instrument panel)- |2 |352879-58(BB528)
\ No. 10-24 x 5/8"-hex, head special
60 s Nut No.12-24 2 | 34054-88(M157)
60 Is Flatwasher -No. 12 2 | 44716-88(X15)
16958 MOULDING -HOOD FRONT - Refer to Group 16856-7
l |
| L
| [
16960 REINFORCEMENT - HOOD LATCH HOOK
60 A1 IX [ 1 *CODB~ 16960-B
! \ -
16993 BUMPER - HOOD LATCH CAM
60 'S I 2| B7A 16993-A
|
|




814 FORD CAR PARTS

SECTION 166

MEMO




